
Ed. 2022-10

http://www.cumsa.com










ALPHABETICAL

INDEX

		 LD Dog Lifter Limiter ................ 95
		 LR Threaded Limiter ................. 94
		 LV Laminar Gas Vent ............ 141

 
		 MB Mini Base .......................... 23
		 MC Mini Slide .......................... 22
		 MG Mini Guide ........................ 22
		 MK Connection Hose .............. 52
		 MN Remote Command ........... 104
		 MS Mini Slide ........................... 20
		 MX Internal Latch Lock ......... 79

	 NP Non-rotating Head Ej. Pins 138
		 NR Keyed Tubular Base ...... 139

		 PA Pneumatic Piston ............ 137
		 PF Flexible Core ..................... 58
		 PH Ejectors ............................. 140
		 PI Identi�cation Plate ........... 160
		 PM Block Insert .................... 115
		 PO Optional Dowel Pin ............. 34
	  PR	 Plate Retainer .................... 76
		 PS Standard Lifter ............ ...... 59
		 PT Pneumatic Piston ............. 137
		 PW Sprung Core ......................... 60
		 PX Xtra Sprung Core ................ 62

		 RA Automatic Retainer .............. 33

		 RC Slide Retainer ..................... 34
		 RCM Slide Retainer ................. 35
		 RD Cooling Distributor .............. 52
		 RF Adjustable Fixing ................. 47
		 RL Cooling Connector ............. 156
		 RM Modular Retainer ................. 77
		 RR Interchangeable Wheel ..... 154

		 SA Sprue Adjuster ................... 151
	  SB Seal Bearing	 ..................... 158
		 SC Cable Retainer .................... 162
		 SD Undercut Base Unit ............. 70
		 SL Stroke Limiter ...................... 76
		 SM Hose Retainer ...................162
		 SPECIAL Special Sprung Core .. 73
		 SU Slide Unit ............................ 24
		 SV Smart Vacuumjet .............. 128
		 SX Superior Plate Separator .. 81
		 SY Compact Double Ejection . 87

		 TA Shock Absorber .................. 99
		 TB Seal Bearing Tube ........... 159
		 TE Headless Sleeve Ejector ... 97
		 TH Extension Tube .................. 155
		 TK Turning Key ....................... 106 
		 TL Brass Pipe ........................ 159
		 TM Safety Stopper .................. 98
		 TO Water Plug for Insert Faces ...155

	  TR	 Ejector Plate Spacer ............ 99
	  TV	 Connection Tube ............... 142

		 UA Compact Coring Unit ........ 37
		 UC Core Cam .......................... 36
		 UM Marking Unit ................... 154
		 UU Undercut Unit .................... 24

		 VA Air Valve .......................... 148
		 VB Double Action Vacuum ......126
		 VD Double Valve .................... 150
		 VE Headless Ejector Pin ........ 97
		 VG Vacuumjet + .................... 132
		 VH High Pressure Air Valve ...149
		 VI Lifter Shaft .......................... 69
		 VJ Vacuumjet Unit ................... 130
		 VM Vacuum Control ................ 134
	  VP Spiral Ejector	 ...................... 138
	  VS	 Spiral Sleeve ................... 139
		 VT Vacuumjet Valve Tube ...... 136
		 VV Vacuumjet Valve .............. 136

		 WF WP Adjustable Fixing ........ 57
		 WL Smart Worm Lifter ............ 54
		 WP Smart Worm Pin ................. 56

		 XR Xtreme Double Rack ........... 48

N

P

T

S

W

X

U

V

M

R

		 ACCESSORIES ............... 148-149
		 EJECTION............................ 76-77
		 SLIDES .................................18-19
		 TRACEABILITY ................. 104-105
		 UNDERCUTS ....................... 42-43
		 VACUUM .......................... 122-123

		 AE Accelerated Ector ............ 93
		 AL Threaded Limiter Adapter..... 94
		 AP Sprung Core Extension ...... 61
		 AS  Automatic Safety Strap........ 152

		 BA Ejector Base ...................... 96
		 BC Slide Base ......................... 29
		 BD Horiz. & Adaptable Base ......68
		 BE Ejector Base ....................... 96
		 BG Angle Pin Housing .............. 31
		 BI Interchangeable Insert ....... 108
		 BM Block Base ........................ 115
		 BR Water Connector ................ 156
		 BT Ejector Base ..................... 96

		 CA Adjusted Slide .................... 28
		 CC Cycle Counter ................... 116
		 CF Remote D. Stamp Shaft SET .. 104 
		 CG Heel Unit - SET ................... 28
		 CG Hee  l Unit.............................. 32

  CI	 Angled Guide Bush ............ 72 0 
		 CK 90” Plate Connector ......... 52
		 CP Full Color Plaque ............. 161
		 CS Compact Slide ..................... 26
		 CT Shaft Couting Jig .............. 106
	  CV	 Vacuumjet Plug ................. 140
		 CX PX Cutting Jig .................... 63

		 DE Double Ejection .................. 85
		 DF Fixed Lifter Base ................. 69
		 DG Dog Lifter - DG .................. 67
		 DK DR Cooling Hose ................ 46
		 DL Dog Lifter - DL ..................... 66
  DP	 Ejector Foot ......................... 98
		 DR Double Rack Lifter .............. 44
	  DX	 Superior Double Ejector ..... 80
		 DY Rear Double Ejector ............. 86

	  EB EX-EY-EZ External Fixing ... 92
		 ED Double Ejector .................... 64
  EE Tulip Ejector 	........................ 65
		 EF Removal Jig .................... 111
		 EP Plate Accelerator .............. 84
	  EW EX-EY-EZ Rod Extension ... 92
		 EX Ext. Sup. Plate Separator .... 82
		 EY External Double Ejection .... 88
  EZ External Synchronized Plates .90

	  FA	 Date Stamp ....................... 110
  FC	 KR Cooling Hose ................. 51
		 FD Double Date Stamp ........ 113
	  FP	 Date Stamp Plus ............ 111
		 FR Remote Date Stamp ......... 106 
		 FT Temperature Dater ............114
		 FU Unit Date Stamp .............. 109
	  FV	 Filter Valve ...................... 148
		 FX Xtra Date Stamp ............... 112

		 GI Angle Pin ........................... 30
		 GR Angle Pin Housing ............... 30
	  GS	 Latch Lock ......................... 78

 
		 IA Date Insert ........................... 110
		 IG Turning Insert ..................... 108
		 II Interchangeable Insert ......... 108
		 IM Mark Insert .......................... 107
		 IR Reference Insert ................ 107
		 IT Temperature Insert ............. 114
		 IU Unit Date Stamp ................. 109
	  IX	 Xtra Insert .......................... 112

	  JR Seal Bearing	 ...................... 157
		 JV Vacuumjet Seal ................. 142

	  KR  Cooled Rack Lifter ............. 50

A

SECTION INDEX

PRODUCT INDEX

G

J

K

E

D

F

B

C

L

I



1312

GRAPHIC

INDEX
VA
148



1514

DR
44

LD
95

GRAPHIC

INDEX





1918

29/
Slide Base
Base Corredera
Basisführung  
Base Carrello 
Base da Corrediça 
Embase Coulisseau

28/
Adjusted Slide
Corredera Ajustada
Vorabgestimmter Schieber
Carrello Aggiustato
Corrediça Ajustada
Coulisseau de Chariot

36/
Core Cam
Unidad de Punzonado
Kernstifthalter 
Unità di Punzonatura
Unidade de Furaçªo 
Guide Broche

37/
Compact Coring Unit
Unidad Apriete
Kompakt Kernstifthalter 
Unità Compatta di Punzonatura 
Unidade de Aperto
ButØe de Broche

32/
Heel Unit 
Cuæa Guía
Keilführungs 
Contrasto Guida
Guia Cunha 
Base de Verrouillage

33/
Automatic Retainer
Retensor AutomÆtico
Zuhaltung, Automatisch
Ritensore Automatico
Retensor AutomÆtico
Retenue Automatique

30/
Angle Pin
Guía Inclinada
Schrägstift  
Colonna Inclinata
Guia Inclinada  
Doigt de Demoulage

30/
Angle Pin Housing
Guía Regulable
Schrägstiftbuchse
Bussola Regolabile 
Guia RegulÆvel
Guidage de Verrouillage

26/
Compact Slide
Corredera Compacta
Kompakt Schieber  
Carrello Compatto
Corrediça Compacta
Compact Coulisseau

NEW

22/
Mini Guide
Mini Guia 
Mini Schieberführung  
Mini Guida
Mini Guia
Mini Guide 

20/
Mini Slide
Mini Corredera 
Mini Schieber  
Carrello Mini
Mini Corrediça
Mini Coulisseau

NEW

24/
Slide Unit
Conjunto de Corredera 
Schieber Einheit
Gruppo Carrello 
Elemento Móvel 
Chariot

31/
Angle Pin Housing 
Base Guía
Schrägstiftbuchse 
Base Portacolonna
Porta Guias  
Socle de Guidage

23/
Mini Base
Mini Base
Mini Basis  
Mini Base
Mini Base
Mini Base

SLIDES INDEX
˝NDICE CORREDERAS / INHALTSVERZEICHNIS SCHIEBER 
INDICE CORSA / ˝NDICE CORREDI˙AS / INDEX CHARIOTS

22/
Mini Slide
Mini Corredera
Mini Schieber
Mini Carrello
Mini Corrediça 
Mini Coulisseau

25/
Undercut Unit
Corredera para Negativos
Verdeckte Schieber
Carrello per Sottosquadra
Elemento Móvel Interior
Chariot IntØrieur

28/
Heel Unit - SET
Cuæa Guía-SET
Keilführungs-SET 
Contrasto Guida-SET
Guia Cunha-SET 
Guide de Chariot-SET

34/
Slide Retainer
Retensor Corredera
Schiebersicherung
Ritensore Carrello
Retensor de Corrediças
Blocage de Coulisseau

34/
Optional Dowel Pin
Pasador Opcional
Zylinderstift (Optional)
Riferimento Opzionale
Cavilha Opcional
Goupille Optionnel

35/
Slide Retainer
Retensor Corredera  
Schiebersicherung
Retensore Carrello
Retensor de Corrediças 
Blocage de Coulisseau    



2120

MS

INSTALLATION GUIDELINES
ES Consejos de Instalación DE Richtlinien zur Installation  
IT Consigli di Installazione PT Instruçıes de Instalaçªo FR Mode d�Installation

MINI SLIDE
ES Mini Corredera DE Mini Schieber 

IT Carrello Mini PT Mini Corrediça FR Mini Coulisseau

Cad Insertion Point

MS

M5

+0.1
-0.1

+0.3
+0.2

+0.2

H
G

ML

J
K

10

W

T

A U

V

X

Z
10r3

øR

N

-0.1
-0.2

+0.1

+0.02

0.25

10º
Recommended

Slide Insert

Slide Body

1

2

1

2

3

Adjustment 
Plate

(Optional)

Production 
Part

SP

1

2

1

2

3

Adjustment 
Plate

(Optional)

Production 
Part

SP

Ref. A B C D E F G H J K L M N R Stroke T T2 U V W X Z

MS.121503 12 24 12 11.6 12.2 15 12.5 18.5 28 19.5 10 16 5 3 3 M5x20 M5x20 12 20 12.5 4 4.5

MS.182006 18 41 16 17.6 16.5 20 16.5 22.5 47 32.5 16 28 4.5 5 6 M6x40 M5x25 12 26 15.5 7 13

MS.242608 24 45 20 23.6 20.5 26 16.5 26.5 53 38.5 16 28 4.5 5 8 M6x45 M5x25 17 30 16.5 7 15

Ref. Compatible with

SP.121503 MS.121503

SP.182006 MS.182006

SP.242608 MS.242608

Core Housing
Alojamiento Placa Punzón • Einbaumaße PB Führung • Sede nel 

Punzone • Alojamento Bucha • Logement dans l�empreinte

Core Slide Installation
Instalación Placa Punzón • Einbaumaße DR Führung • Installazione 

piastra punzone • Alojamento na Bucha • Logement dans l�empreinte

Cavity Housing
Alojamiento Placa Cavidad • Einbaumaße DR Führung • Sede piastra 

cavità •  Alojamento na Cavidade • Logement dans l�empreinte

Cavity Slide Installation
Instalación Placa Cavidad • Einbaumaße DR Führung • Installazione piastra cavità  

Instalaçªo da corrediça no lado da cavidade • Logement dans l�empreinte

PLAY

SLIDESSLIDES

E
+0.5
+0.1

+0.1

+0.5

D

C

A

BF

Stroke

T2
Special

  T
Special

Mat. 1.2344
Hardened 50±2 HRC

Mat. 1.2344
Hardened 48±2 HRC

Mat. PKT

Mat. 1.2510
Hardened 52±2 HRC

Mat. Turcite Mat.Brass

+0.16.5

SP
SLIDE  
ADJUSTMENT 
PLATE

Max.
150ºC

Patented

Installation Guidelines
Consejos de Instalación • Richtlinien zur Installation • Consigli di Installazione • Instruçıes de Instalaçªo• Mode d�Installation

https://cumsa.com/QRciMS
https://cumsa.com/QRcMS


2322

2

3 4

1 M5x16
DIN912

M5x25
DIN912

ø5x12
DIN6325

6.5

3.5
Max. 0.6

IMPORTANT !

A

1x1

8

56
20

+0.05

+0.05

-0.05B

+0.1ø5

6.5

21

Mat.1.2344
Hardened 44±2 HRC

Rz 6.3

Rz 6.3

Rz 6.3

Rz 6.3

Rz 
6.3

Rz 6.3

Rz 6.3

Rz 6.3

Rz 6.3

MB

MINI BASE
ES Mini Base DE Mini Basis  
IT Mini Base PT Mini Base FR Mini Base

Ref. A B

MB.122056 12.5 28

MB.202056 20.5 36

Cad Insertion Point

Installation Guidelines
Consejos de Instalación • Richtlinien zur Installation • Consigli di Installazione • Instruçıes de Instalaçªo• Mode d�Installation

Mold Open Mold Closed

Patented

MINI GUIDE
ES Mini Guia DE Mini Schieberführung  

IT Mini Guida PT Mini Guia FR Mini Guide

MG

MC

13.2

IM
PO

RT
AN

T

!

MINI SLIDE
ES Mini Corredera DE Mini Schieber  

IT Mini Carrello PT Mini Corrediça FR Mini Coulisseau

Ref. A CR (N)

MG.121648 12 50.000

MG.201648 20 90.000

Ref. A B

MC.121252 12.5 12

MC.121652 12.5 16

MC.201252 20.5 12

MC.201652 20.5 16

Standard stroke of 4mm.
Recorrido estÆndar de 4mm.
Standard Hub 4mm.
Corsa carrello 4mm.
Curso standard de 4mm.
Course standard de 4mm.IM

PO
RT

AN
T

!

Cad Insertion Point

Cad Insertion Point

Patented

Patented

A r6

16

23

48

5.3

20”

CR

18”

31

10.85

4

27

36 -0.05

-0.05

-0.05

ł6

-0.1

–0.1

Rz 6.3

Rz 6.3

Mat. 1.2312
�1.080 N/mm†

18º

20º

23.8
A

52 +1

+0.05

g6

B

Mat. 1.2344
Hardened 44±2 HRC

Rz 6.3

Rz 6.3

Rz 6.3

Rz 6.3

Rz 
6.3

https://cumsa.com/QRcMB
https://cumsa.com/QRcMG
https://cumsa.com/QRcMC


2524

A+1

S+2 S+3R

Retainer

Max. G

IMPORTANT !

UU

UNDERCUT UNIT
ES Corredera para Negativos DE Verdeckte Schieber  
IT Carrello per Sottosquadra PT Elemento Móvel Interior FR Chariot IntØrieur

Ref. A B C D E F G H J K L M R S T X

UU.081220 8.2 12 20 10 18 24.5 12 32 16 12.5 8.25 8 3.75 3 M4 6.2

UU.121626 12.2 16 26 12 24 32.5 16 36 20 17 10.5 11 4.5 4 M5 7.2

UU.162032 16.2 20 32 16 30 41 20 50 25 22 13 14 5 5 M6 9.2

!

Cad Insertion Point

Patented

D-0.05

E-0.05

H±0.5

B g6

A g6

G+0.5

J+0.5

M

L
C g6

K

F

S

X Max.
3

Mat.1.4034
Hardened 50±2 HRC

X Max.
3

±0.05

T
(Special)

g6C

21º

Mat.1.2344
Hardened 55±2 HRC

Rz 6.3

Rz 6.3

Dimension
F reference

Installation Guidelines
Consejos de Instalación • Richtlinien zur Installation • Consigli di Installazione • Instruçıes de Instalaçªo• Mode d�Installation

SLIDE UNIT
ES Conjunto de Corredera DE Schieber Einheit  

IT Gruppo Carrello PT Elemento Móvel FR Chariot

SU

Ref. A B C D E F H K L M R S T X

SU.081220 8.2 12 20 10 18 28 32 12.5 8.25 8 3.75 3 M4 6.2

SU.121626 12.2 16 26 12 24 37.5 36 17 10.5 11 4.5 4 M5 7.2

SU.162032 16.2 20 32 16 30 46.5 40 22 13 14 5 5 M6 9.2

Cad Insertion Point

Patented

-0.05DDimension
F reference

-0.05
B+0.05

±0.5H ±0.05F 

X Max.

K

M
A g6 C g6

L

X Max.

3

T
(Special)

3

Mat.1.4034
Hardened 50±2 HRC

E
21º

S

g6C

Mat.1.2344
Hardened 55±2 HRC

Rz 6.3

Rz 6.3

21º

Retainer

r

Installation Guidelines
Consejos de Instalación • Richtlinien zur Installation • Consigli di Installazione • Instruçıes de Instalaçªo• Mode d�Installation

https://cumsa.com/QRcUU
https://cumsa.com/QRcSU


2726

CS

INSTALLATION GUIDELINES
ES Consejos de Instalación DE Richtlinien zur Installation  
IT Consigli di Installazione PT Instruçıes de Instalaçªo FR Mode d�Installation

COMPACT SLIDE
ES Corredera Compacta DE Kompakt Schieber 

IT Carrello Compatto PT Corrediça Compacta FR Compact Coulisseau

Cad Insertion Point

CS

A

M6

24.5

15

ø5

N

H

6040

r5

JK

P

Q

13

6.5

0.25

+0.1 -0.1

+0.2
+0.3
+0.2

r4

10º
Recommended

Slide Insert

Slide Body

1

2

3

1

2
SP 1

2

Installation Guidelines
Consejos de Instalación • Richtlinien zur Installation • Consigli di Installazione • Instruçıes de Instalaçªo• Mode d�Installation

M8xT

M6x30
DIN912

A

B

Stroke

C

D

E
+0.5
+0.1

8+0.1

+0.1

F

Long Stroke

+0.5

Mat. 1.2344
Hardened 50±2 HRC

Mat. 1.2510
Hardened 52±2 HRC

Mat. 1.2344
Hardened 48±2 HRC

Mat. PKT

Mat. Turcite Mat.Brass

Ref. A B C D E F H J K P Q N Stroke T U V W Z

CS.423009 42 50 26 41.5 24 30 32.5 60 54 - - - 9 55 32 30 24 20

CS.423017 42 50 26 41.5 24 30 32.5 68.5 62.5 17 34 12 17 55 32 30 24 20

CS.523511 52 56 32 51.5 30 35 38.5 69 63 - - - 11.5 55 38 34 26 20

CS.523519 52 56 32 51.5 30 35 38.5 76 70 20 35 9 19 55 38 34 26 20

CS.624014 62 62 38 61.5 36 40 44.5 77 72 - - - 14 60 44 38 28 24

CS.624022 62 62 38 61.5 36 40 44.5 85 81 23 39 11 22 60 44 38 28 24

Core Housing
Alojamiento Placa Punzón • Einbaumaße PB Führung • Sede nel 

Punzone • Alojamento Bucha • Logement dans l�empreinte

Core Slide Installation
Instalación Placa Punzón • Einbaumaße DR Führung • Installazione 

piastra punzone • Alojamento na Bucha • Logement dans l�empreinte

Cavity Housing
Alojamiento Placa Cavidad • Einbaumaße DR Führung • Sede piastra 

cavità •  Alojamento na Cavidade • Logement dans l�empreinte

Cavity Slide Installation
Instalación Placa Cavidad • Einbaumaße DR Führung • Installazione piastra cavità  

Instalaçªo da corrediça no lado da cavidade • Logement dans l�empreinte

PLAY

SLIDESSLIDES

M8

U

V

W
-0.1
-0.2

Z

20

7

+0.1

+0.02

SP
SLIDE  
ADJUSTMENT 
PLATE

Ref. Compatible with

SP.423009 CS.423009

SP.423017 CS.423017

SP.523511 CS.523511

SP.523519 CS.523519

SP.624014 CS.624014

SP.624022 CS.624022

Max.
150ºC

Patented

CShttps://cumsa.com/QRciMS
https://cumsa.com/QRcCS


2928

2

3 4

1

M5x20
4xDIN912

M6x25
2xDIN912

ø6x14
DIN6325

8

4

Max. 1

IMPORTANT !

A

1x1

12+0.05

C

28

±0.128

49

85

-0.05B

+0.2ø6

8

Mat.1.2510
Hardened 54±2 HRC

Rz 6.3

Rz 6.3

Rz 6.3

Rz 6.3

Rz 
6.3

Rz 6.3

Rz 6.3

Rz 6.3

Rz 6.3

BC

SLIDE BASE
ES Base Corredera DE Basisführung  
IT Base Carrello PT Base da Corrediça FR Embase Coulisseau

Ref. A B C

BC.322885 32 56 21.5

BC.422885 42 66 26.5

!

Cad Insertion Point

Patented

Mold Closed

Mold Open

Installation Guidelines
Consejos de Instalación • Richtlinien zur Installation • Consigli di Installazione • Instruçıes de Instalaçªo• Mode d�Installation

HEEL UNIT - SET
ES Cuæa Guía - SET DE Keilführungs - SET  

IT Contrasto Guida - SET PT Guia Cunha - SET FR Guide de Chariot - SET

CG

CA

24.5

IM
PO

RT
AN

T

!

ADJUSTED SLIDE
ES Corredera Ajustada DE Vorabgestimmter Schieber  

IT Carrello Aggiustato PT Corrediça Ajustada FR Coulisseau de Chariot

Ref. A B CR (N) RP Includes

CG.603075 17 30 180.000 081015 GI.010075

CG.604075 22 40 320.000 101015 GI.010075

Ref. A B

CA.322080 32 20

CA.322480 32 24

CA.422080 42 20

CA.422480 42 24

IM
PO

RT
AN

T

!

Cad Insertion Point

Cad Insertion Point

Patented

Patented

 60 –0.1

 23 –0.1

6

73.5

–0.1A

35

ł10

17”

15”

CR

43.7

5x5

2xDIN912

RP
DIN913

 25 -0.05

-0.1

17 -0.1

B-0.05

Mat.1.2312
�1.080 N/mm†

Rz 6.3

Rz 6.3

15º

17º

18.6

A80

+0.05

+2
g6

B

Rz 6.3

Rz 
6.3

Mat.1.2344
Hardened 54±2 HRC

Rz 6.3

Rz 6.3

Rz 6.3

Standard stroke of 11mm.
Recorrido estÆndar de 11mm.
Standard Hub 11mm.
Corsa carrello 11mm.
Curso standard 11mm.
Course standard de mmm.

https://cumsa.com/QRcBC
https://cumsa.com/QRcCA
https://cumsa.com/QRcCA


3130

BG

ANGLE PIN HOUSING
ES Base Guía DE Schägstiftbuchse  
IT Base Portacolonna PT Porta Guias FR Socle de Guidadge    

Ref. A B C F G K S T U X

BG.423016-.. 42 30 30 7.5 15 28 M6 M6x35 16 15 20

BG.504020-.. 50 40 36 9 22 34 M8 M8x40 20 15 20

BG.554024-.. 55 40 40 9 22 38 M8 M8x45 24 15 20

BG.655028-.. 65 50 45 12 26 45 M10 M10x50 28 15 20

Cad Insertion Point

Indicate the desired X dimension after the reference.
Indicar al �nal de la referencia, la cota X deseada.
Gewünschte X Dimension angeben, nach der Referenznr.
Indicare la quota X desiderata alla �ne del codice.
Indique o dimensªo X desejada depois da referŒncia.
PrØciser le dØbut de rØfØrence et le complØter par la dimension X souhaitØe.IM

PO
RT

AN
T

!

Patented

F

S

X”

ł U

6x6

G –0.1

–0.1

B -0.05

A-0.05

C -0.1

 H7

K

Mat.: 1.2312
�1.080 N/mm†

T
2xDIN912

GI
30

Installation Guidelines
Consejos de Instalación • Richtlinien zur Installation • Consigli di Installazione • Instruçıes de Instalaçªo• Mode d�Installation

ANGLE PIN HOUSING
ES Guía Regulable DE Schägstiftbuchse  

IT Bussola Regolabile PT Guia RegulÆvel FR Guidadge de Verrouillage    

GR

GI

ANGLE PIN
ES Guía Inclinada DE Schrägstift  

IT Colonna Inclinata PT Guia Inclinada FR Doigt de Demoulage

Ref. A B C D E F G H S T U X”

GR.182622-.. 18 26 22 12 10.8 7.5 6 3.8 M5x5 M5x16 10 10 15

GR.222826-.. 22 28 26 16 11 11 6 4 M6x6 M6x16 12 10 15

GR.283432-.. 28 34 32 16 13 13 6 5 M6x6 M6x16 16 10 15

GR.344038-.. 34 40 38 20 17 17 8 5.5 M8x6 M8x20 20 10 15

GR.424546-.. 42 45 46 20 19.5 19.5 8 6 M8x6 M8x20 24 10 15

GR.465050-.. 46 50 50 20 21 21 8 7 M8x6 M8x20 28 10 15

Ref. A Adjustament Area M N L R

Gi.010... 10 � 25 4 4 075 090 105 5

Gi.012... 12 � 30 4 4 095 110 130 6

Gi.016... 16 � 35 4 4 115 135 160 8

GI.020... 20 � 40 6 6 140 165 190 10

GI.024... 24 � 45 6 6 170 195 220 12

Gi.028... 28 � 50 6 6 200 225 250 14

Cad Insertion Point

Cad Insertion Point

Indicate the desired X dimension after the reference.
Indicar al �nal de la referencia, la cota X deseada.
Gewünschte X Dimension angeben, nach der Referenznr.
Indicare la quota X desiderata alla �ne del codice.
Indique o dimensªo X desejada depois da referŒncia.
PrØciser le dØbut de rØfØrence et le complØter par la dimension X souhaitØe.IM

PO
RT

AN
T

!

Indicate the desired L dimension after the reference.
Indicar al �nal de la referencia, la cota L deseada.
Gewünschte L Dimension angeben, nach der Referenznr.
Indicare la quota L desiderata alla �ne del codice.
Indique o dimensªo L desejada depois da referŒncia.
PrØciser le dØbut de rØfØrence et le complØter par la dimension L souhaitØe.IM

PO
RT

AN
T

!

Patented

B

A
E

F

S

G

T
DIN7791

øD

øU
H

øC

Xº

5-0.1

+0.05

-0.1

-0.2

g6

+0.05

 H7Mat.1.7242
Hardened 58±3 HRC

Rz 6.3

Rz 
6.3

Rz 4

øM

N

Adjustment Area

L

R

øA

øA k6

g6

±2

Mat.1.7242
Hardened 58±2 HRC Rz 4

https://cumsa.com/QRcBG
https://cumsa.com/QRcGR
https://cumsa.com/QRcGI


3332

38 -0.1

16 -0.1

20 -0.05

250+5

12.518

ł11.8ł18 m6

10 6

M6x30
DIN912

�630HV 0.1

�850 N/mm2

Mat.1.7242
Hardened 60 HRC

ł12 g6

Rz 2.5

Mat.1.2510
Hardened 56–2 HRC

Rz 
2.5 Radius/Chamfer

Min. 0.5mm.

+

RA
Ref.

RA.163812

Patented

AUTOMATIC RETAINER
ES Retensor AutomÆtico DE Zuhaltung Automatisch  
IT Ritensore Automatico PT Retensor AutomÆtico FR Retenue Automatique

Cad Insertion Point

Installation Guidelines
Consejos de Instalación • Richtlinien zur Installation • Consigli di Installazione • Instruçıes de Instalaçªo• Mode d�Installation

18 +0.5

16 +0.1

ø18

Min.15

ø12

10
0.5 ø12

T
2xDIN912

23
1

CR

Max. 1

IMPORTANT !GI
30

HEEL UNIT
ES Cuæa Guía DE Einstellbare Zuhaltung  

IT Contrasto Guida PT Guia Cunha FR Base de Verrouillage

CG

Ref. A B C D E G H K M R T U RP CR (N)

CG.603035 60 30 35 25 23 6 17 29 43.7 17 M6x25 10 081015 180.000

CG.604035 60 40 35 25 23 6 17 29 43.7 22 M6x25 10 101015 320.000

CG.754049 75 40 49 30 32 7 20 39 58 22 M8x30 12 101020 320.000

CG.864857 86 48 57 35 36 8 24 44 65 28 M8x35 16 121025 480.000

Cad Insertion Point

Mold Closed

Patented

R

B

5x5

A

C

K

M

15”
17”

łU

–0.1

E –0.1D-0.05

H-0.1

G-0.1

– 0.1

-0.05

 H7

DIN912

 

Mat. 1.2312
�1.080 N/mm†

RP
2xDIN913

Rz 6.3 Rz 
6.3

Rz 6.3

Rz 
6.3

Installation Guidelines
Consejos de Instalación • Richtlinien zur Installation • Consigli di Installazione • Instruçıes de Instalaçªo• Mode d�Installation

https://cumsa.com/QRcRA
https://cumsa.com/QRcCG


3534

 

RCM

SLIDE RETAINER
ES Retensor Corredera DE Schiebersicherung  
IT Retensore Carrello PT Retensor de Corrediças FR Blocage de Coulisseau    

Ref. A B C E F G H J K N R S T U

RCM.163808 16 38 8 25 7.6 7.6 4 10 10 kg. 7 8 M5 M6 9

RCM.204810 20 48 10 32 8.7 8.6 5 11 14 kg. 8 10 M6 M8 12

RCM.245712 24 57 12 37.5 9.6 9.6 6 12 18 kg. 9 12 M8 M10 15

Cad Insertion Point

L

F +0.3

L
-0
+0.5

øC+0.1

+0.1H

S

IM
PO

RT
AN

T

!

K=Force to release the retainer.
ES K=Fuerza de desenganche del retensor.
DE K=Kraft zum entriegeln.
IT K=Forza di sgancio del ritensore.
PT K=Força necessÆria para libertar o retensor.
FR K=Force de libØration de la retenue.

Mold OpenSlide Disassembling

Patented

Max.
150ºC

F

R

0.3-0.2

-0.1øC

G

S

H

J

U

B
E

AK

T
(Special)

Friction Area
Hardened 58±2 HRC

Mat.1.8159
Hardened 45±3 HRC

N
min.

A+0.1

Installation Guidelines
Consejos de Instalación • Richtlinien zur Installation • Consigli di Installazione • Instruçıes de Instalaçªo• Mode d�Installation

øP

L

M
DIN7991

F +0.5
H

øC H7

21

N+0.5

øP H7

F +0.5

21

g6

Slide mechanical stop recommended

A+0.1

G G min.

A+0.1

Mat.1.3505
Hardener 60±2 HRC

 min.

Rz 4

øP

L

M
DIN7991

F +0.5
H

øC H7

21

N+0.5

øP H7

F +0.5

21

g6

Slide mechanical stop recommended

A+0.1

G G min.

A+0.1

Mat.1.3505
Hardener 60±2 HRC

 min.

Rz 4

SLIDE RETAINER
ES Retensor Corredera DE Schiebersicherung  

IT Ritensore Carrello PT Retensor de Corrediças FR Blocage de Coulisseau

RC

OPTIONAL DOWEL PIN
ES Pasador Opcional DE Zylinderstift (Optional)  

IT Riferimento Opzionale PT Cavilha Opcional FR Goupille Optionnel

Ref. A B C E F G H K R T

RC.123006 12 30 6x20 21 4.7 4 16 5 kg. 6 M5x16

RC.164008 16 40 8x20 28 5.7 5 15 7 kg. 8 M6x20

RC.205010 20 50 10x24 34 7.7 6 17 14 kg. 10 M8x25

RC.246012 24 60 12x32 42 9.7 7 23 21 kg. 12 M10x30

RC.328012 32 80 16x40 56 11.7 9 27 28 kg. 16 M12x35

RC.328016 32 80 16x40 56 15.7 9 25 38 kg. 16 M12x50

Ref. L M N P

PO.120320 12 M3x20 7.5 6

PO.150425 15 M4x25 10 8

PO.200530 20 M5x30 13 10

PO.250635 25 M6x35 16 12

PO.340850 34 M8x50 23 16

Cad Insertion Point

Cad Insertion Point

K=Force to release the retainer.
ES K=Fuerza de desenganche del retensor.
DE K=Kraft zum entriegeln.
IT K=Forza di sgancio del ritensore.
PT K=Força necessÆria para libertar o retensor.
FR K=Force de libØration de la retenue.

Mold Open With POSlide Disassembling

Patented

Patented

Max.
150ºC

C
DIN7979

T
DIN7991

F

RE

B

Friction Area
Hardened 58±2 HRC A

0.5

K

Mat.1.8159
Hardened 45±3 HRC

Installation Guidelines
Consejos de Instalación • Richtlinien zur Installation • Consigli di Installazione • Instruçıes de Instalaçªo• Mode d�Installation

PO

https://cumsa.com/QRcRCM
https://cumsa.com/QRcRC
https://cumsa.com/QRcPO


https://cumsa.com/QRcUA
https://cumsa.com/QRcUC




4140

NEW
48/

Xtreme Double Rack
Doble Cremallera Xtreme 
Xtreme Zweifach Zahnstangen-System
Doppia cremagliera Xtreme
Xtreme Double Rack 
Double Cremaillere Xtreme

61/
Sprung Core Extension 
Alargo Pinza
Verlängerung Fed. Auswerfer
Prolunga Pinza 
Acrescento da Pinça
Rallonge d�Éjecteur

63/
PX Cutting Jig 
Útil de Corte para PX
PX Anpassungslehre 
Utensile per Lavorazione PX
Acessório para Corte da PX
PX Accessoire d�Ajustement

68/
Horizontal and Adaptable Base 
Base Deslizamiento 
Führungsplatte für Waagerechte und 
Schräge Fläche 
Base di Scorrimento 
Base de Deslize
Embase de Mouvement

70/
Undercut Base Unit 
Soporte Deslizamiento
Schrägauswerfer Basisführung
Supporto di Scorrimento 
Suporte Deslize
Douille de Guidage

70/
Angled Guide Bush 
Casquillo Inclinado
Schrägbuchse 
Bussola Inclinata 
Casquilho Inclinado 
Cale Escamotable

71/
Special Sprung Core 
Pinza Plana Especia
Sonder Federnder Auswerfer
Pinza Piana Speciale
Pinça Plana Especial
Ejecteur de Forme Special

69/
Lifter Shaft 
Varilla Figura
Stange für Geteilten Auswerfer
Asta per Inserto Figura  
Haste BalancØ
Queue d�aronde

69/
Fixed Lifter Base 
Deslizamiento Fijo
Gelenkstück für Schrägauswerfer 
Scorrimento Fisso 
Deslizamento Fixo
GlissiŁre Fixe

60/
Sprung Core 
Pinza Plana 
Federnder Auswerfer
Pinza Piana 
Pinça Plana 
Éjecteur de Forme

62/
Xtra Sprung Core 
Pinza Extra
Xtra Federnder Auswerfer
Pinza Piana Extra
Pinça Plana Extra
Éjecteur de Forme Extra

64/
Double Ejector 
Expulsor Doble
Doppelauswerfer  
Espulsore Doppio
Extractor Duplo
Éjecteur Double

66/
Dog Lifter - DL 
Patín Vertical - DL
Vertikal Schrägschieber - DL   
Pattino Automatico - DL 
Patim AutomÆtico - DL  
Cale Automatique - DL

65/
Tulip Ejector  
Expulsor ElÆstico
Kreuzauswerfer  
Espulsore Elastico
Extractor ElÆstico
Éjecteur Tulipe

67/
Dog Lifter - DG 
Patín Vertical - DG 
Vertikal Schrägschieber - DG 
Pattino Automatico - DG 
Patim Automatico - DG 
Cale Automatique - DG

52/
Connection Hose
Tubo Conexión
Verbindungsschlauch  
Tubo Collegamento
Tubo de Ligaçªo 
Tube de Liaison

52/
Cooling Distributor
Distribuidor Refrigeración
Verteilerschlauch 
Distributore Refrigerazione
Distribuidor de Refrigeraçªo
Distribution de Refroidissement

47/
Adjustable Fixing
Fijación Regulable
Einstellbare Befestigung
Fissaggio Regolabile 
Fixaçªo RegulÆvel
Fixation Reglable

54/
Smart Worm Lifter
Patín Smart Worm
Smart Worm Lifter  
Smart Worm Lifter
BalancØ Smart Worm
Patin Smart Worm

52/
90° Plate Connector
Conector Placa a 90°
90° Platten-Verbindungsstück
Collegamento Piastra a 90°
Conector de Placa a 90°
Connexion Dans la Plaque de 90°

46/
DR Cooling Hose
Refrigeración DR
Kühlungsschlauch Für DR
Refrigerazione DR
Refrigeraçªo DR 
Refroidissement DR

51/
KR Cooling Hose
Tubo Refrigeración KR
KR Kühlungsschlauch  
Sistema Refrigerazione KR
Tubo de Refrigeraçªo KR 
Tube de Rrefroidissement KR

UNDERCUTS INDEX
˝NDICE NEGATIVOS / INHALTSVERZEICHNIS HINTERSCHNEIDUNGEN 

INDICE NEGATIVI / ˝NDICE NEGATIVOS / INDEX CONTRE DÉPOUILLES - CLIPS

57/
WP Adjustable Fixing
Fijación Regulable WP
WP Einstellbare Befestigung
Fissaggio Regolabile WP 
Fixaçªo Regulavel WP
Fixation Reglable WP

44/
Double Rack Lifter
Doble Cremallera  
Zweifach Zahnstangen-System 
Doppia Cremagliera
Duplo Rack 
Double Cremaillere

50/
Cooled Rack Lifter
Doble Cremallera Refrigerada
Gekühltes Zweifach Zahnstangen System
Doppia Cremagliera con Refrigerazione 
Duplo Rack Refrigerado
Double Rack RØfrigØrØ

58/
Flexible Core
Pinza Flexible
Flexibler Federauswerfer  
Pinza Flessible
Pinça Flexíve
Éjecteur Flexible

59/
Standard Lifter
Patín Standard
Schrägschieber  
Pattino Standard
Patim Standard
Patin Standard

56/
Smart Worm Pin
Expulsor Smart Worm 
Smart Worm Pin  
Pin Smart Worm  
Extractor Smart Worm  
Ejection Smart Worm

NEWNEW
SizesSizes



4342

  

SELECTION TABLE: WHICH DR / KR DO I NEED?
ES TABLA DE SELECCIÓN: QuØ DR / KR / XR necesito?
DE AUSWAHLTABELLE: Welcher DR / KR / XR ist am besten geeignet?
IT TABELLA PER SCELTA: Di quale DR / KR / XR ho bisogno?
PT TABELA DE SELEC˙ˆO: Qual Ø o DR / KR / XR que preciso?
FR TABLEAU DE CORRESPONDANCE: Quel est le DR / KR que j�ai besoin?

ß°

DR.xx100L-8 DR.xx100L-12 DR.xx100L-16
DR.xx100L-20

KR.xx200L-8 KR.xx200L-12 KR.xx200L-16

S  
(-ß°)

S 
(+ß°)

S  
(-ß°)

S 
(+ß°)

S  
(-ß°)

S 
(+ß°)

S  
(-ß°)

S 
(+ß°)

0 14.0 21.2 28.6 36.4

1 14.0 14.0 21.1 21.3 28.5 28.8 36.1 36.6

2 13.9 14.1 21.1 21.4 28.3 28.9 35.9 36.8

3 13.9 14.1 21.0 21.5 28.2 29.1 35.7 37.1

4 13.9 14.1 20.9 21.5 28.1 29.2 35.4 37.3

5 13.8 14.2 20.8 21.6 27.9 29.4 35.2 37.5

66 13.8 14.2 20.7 21.7 27.8 29.5 35.0 37.8

7 13.8 14.3 20.7 21.8 27.7 29.7 34.8 38.1

8 13.7 14.3 20.6 21.9 27.5 29.8 34.6 38.3

9 13.7 14.3 20.5 22.0 27.4 30.0 34.4 38.6

10 13.7 14.4 20.4 22.0 27.2 30.2 34.2 38.8

11 13.6 14.4 20.4 22.1 27.1 30.3 33.9 39.1

12 13.6 14.4 20.3 22.2 27.0 30.5 33.7 39.4

13 13.6 14.5 20.2 22.3 26.8 30.7 33.5 39.7

14 13.5 14.5 20.1 22.4 26.7 30.8 33.3 40.0

15 13.5 14.6 20.1 22.5 26.6 31.0 33.1 40.3

16 13.5 14.6 20.0 22.6 26.5 31.2 32.9 40.6

17 13.4 14.6 19.9 22.7 26.3 31.4 32.7 40.9

18 13.4 14.7 19.8 22.8 26.2 31.6 32.5 41.2

19 13.4 14.7 19.8 22.9 26.1 31.8 32.3 41.6

20 13.3 14.8 19.7 23.0 25.9 32.0 32.1 41.9

21 13.3 14.8 19.6 23.1 25.8 32.2 31.9

22 13.2 14.9 19.5 23.2 25.6 32.4 31.7

23 13.2 14.9 19.4 23.3 25.5 32.6 31.5

24 13.2 14.9 19.4 23.4 25.4 32.8 31.3

25 13.1 15.0 19.3 23.5 25.2 33.1 31.1

26 13.1 15.0 19.2 23.7 25.1 30.9

27 13.1 15.1 19.1 23.8 25.0 30.7

28 13.0 15.1 19.0 23.9 24.8 30.4

29 13.0 15.2 19.0 24.0 24.7 30.2

30 12.9 15.2 18.9 24.2 24.6 30.0

31 12.9 15.3 18.8 24.4 29.8

32 12.9 15.4 18.7 24.3 29.6

33 12.8 15.4 18.6 24.1 29.4

34 12.8 15.5 18.5 24.0 29.2

35 12.7 15.5 18.5 23.8 29.0

36 12.7 18.4 23.7 28.7

37 12.7 18.3 23.5 28.5

38 12.6 18.2 23.4 28.3

39 12.6 18.1 23.2 28.1

40 12.5 18.0 23.1 27.8

45 12.3 17.5 22.2 26.6

50 12.0 16.9 21.3 25.1

55 11.7 16.3 20.3 23.9

60 11.3 15.5 19.1 22.3

Stroke 125 (DR / KR)
Stroke 100 (DR) 
Stroke 200 (KR)  

(Multiply S value x2)

Stroke 100 (DR) 
Stroke 200 (KR)  

(Multiply S value x2) Stroke 100 (XR)

Sp
ec

ia
l ß

” a
ng

le
s 

po
ss

ib
le

 u
nd

er
 re

qu
es

t
ES

 P
os

ib
ilid

ad
 d

e 
Æn

gu
lo

s ß
” e

sp
ec

ia
le

s D
E 

So
nd

er
w

in
ke

l a
uf

 A
nf

ra
ge

 m
ög

lic
h 

(ß
”) 

IT 
E�

 p
os

sib
ile

 a
ve

re
 a

ng
ol

az
io

ni
 ß

” s
pe

cia
li s

u 
ric

hi
es

ta
 P

T 
Po

ss
ib

ilid
ad

e 
de

 â
ng

ul
os

 ß
” e

sp
ec

ia
is 

FR
 P

os
sib

ilit
Ø 

de
 rØ

al
ise

r d
es

 a
ng

le
s ß

” s
pØ

cia
ux

. 

S > R

S > R

S > R

DR.xx100L-16
KR.xx200L-16 
DR.xx125L-12
KR.xx125L-12
XR.xx100L-24

DR.xx100L-20
DR.xx125L-16
KR.xx125L-16
XR.xx100L-24

DR.xx100L-12
KR.xx200 L-12 
DR.xx125L-8
KR.xx125L-8

XR.xx100L-24

DOUBLE RACK SYSTEM
by CUMSA

only ß°<0°

DR.xx100L-20 or DR .xx125L-16
or KR .xx125L-16

R 38~
ß°=+20°

Positive angles (ß>0º)

DR.xx100L-12 or DR .xx125L-8
or KR .xx125L-8

R 17~

ß°=-11°

Negative angles (ß<0º)

DR.xx100L-16 or DR .xx125L-12
or KR.xx125L -12

ß°=0°
R 25~

Neutral angles (ß=0º)

EN ��Vertical function maximizing 
strength. Smaller and less 
expensive injection  
machine required.

ES Funcionamiento vertical que 	
	 minimiza  el esfuerzo del  
	 conjunto. Permite usar una 		
	 mÆquina de inyección mÆs 		
	 pequeæa y económica.
DE Vertikale Funktion mit maxi		
	 maler Kraft. Ein kleineres 		
	 Werkzeugkann eventuell eine 	
	 kleinere und günstig ere 		
	 Spritzgießmaschine benötigen.
IT Funzionamento verticale che 		
	 minimizza lo sforzo. Permette 	
	 di usare una macchina  
	 d�iniezione piø piccola ed 		
	 economica.
PT �Funcionamento na vertical 

minimizando o esforço. Permite 
o uso de maquinas de injecçªo 
de menores dimensıes e mais 
económicas.

FR �Fonctionnement vertical 
rØduisant les efforts. Permet 
de rØduire la dimension de la 
presse d�injection et ainsi de 
rØaliser des Øconomies.

COMPARE
Comparativa • Vergleich • Confronto • Comparativo • Comparatif

CONVENTIONAL  
SYSTEM

~750

~280

DOUBLE RACK  
SYSTEM

IMPORTANT !

R~32 R~16
ß°=+11°

ß°=-20°

R~32 R~16
ß°=+11°

ß°=-20°

Negative Angles (ß°<0”)

Neutral angles (ß°=0”)
only ß°<0°

DR.xx100L-20 or DR .xx125L-16
or KR .xx125L-16

R 38~
ß°=+20°

Positive angles (ß>0º)

DR.xx100L-12 or DR .xx125L-8
or KR .xx125L-8

R 17~

ß°=-11°

Negative angles (ß<0º)

DR.xx100L-16 or DR .xx125L-12
or KR.xx125L -12

ß°=0°
R 25~

Neutral angles (ß=0º)

Positive Angles (ß°>0”)

!

~540  

100 
/125
/200

ß°
XRxx100L-24 XRxx100L-28 XRxx100L-32 XRxx100L-36

S  
(-ß°)

S 
(+ß°)

S  
(-ß°)

S 
(+ß°)

S  
(-ß°)

S 
(+ß°)

S  
(-ß°)

S 
(+ß°)

0 44.5 53.2 62.5 72.7

1 44.2 44.9 52.7 53.7 61.8 63.2 71.7 73.6

2 43.8 45.2 52.2 54.2 61.2 63.9 70.9 74.5

3 43.5 45.6 51.7 54.7 60.5 64.6 70.0 75.5

4 43.2 46.0 51.3 55.2 59.9 65.3 69.1 76.5

5 42.9 46.3 50.8 55.8 59.2 66.1 68.3 77.6

66 42.5 46.7 50.4 56.3 58.6 66.9 67.5 78.7

7 42.2 47.1 49.9 56.9 58.0 67.7 66.7 79.8

8 41.9 47.5 49.5 57.5 57.4 68.5 65.9

9 41.6 47.9 49.0 58.1 56.9 69.4 65.2

10 41.3 48.3 48.6 58.7 56.3 70.2 64.4

11 41.0 48.7 48.2 59.3 55.7 71.1 63.7

12 40.7 49.2 47.8 59.9 55.2 62.9

13 40.4 49.6 47.4 60.6 54.6 62.2

14 40.1 50.1 46.9 61.3 54.1 61.5

15 39.8 50.6 46.5 62.0 53.5 60.8

16 39.5 51.0 46.1 53.0 60.1

17 39.2 51.5 45.7 52.5 59.4

18 38.9 52.1 45.3 51.9 58.8

19 38.6 52.6 44.9 51.4 58.1

20 38.3 44.5 50.9 57.5

21 38.0 44.2 50.4 56.8

22 37.7 43.8 49.9 56.2

23 37.4 43.4 49.4 55.5

24 37.2 43.0 48.9 54.9

25 36.9 42.6 48.4 54.3

26 36.6 42.2 47.9 53.6

27 36.3 41.8 47.4 53.0

28 36.0 41.5 46.9 52.4

29 35.7 41.1 46.4 51.8

30 35.4 40.7 45.9 51.2

31 35.1 40.3 45.4 50.6

32 34.8 39.9 44.9 50.0

33 34.5 39.5 44.4 49.4

34 34.2 39.1 44.0 48.8

35 33.9 38.7 43.5 48.2

36 33.6 38.4 43.0 47.6

37 33.3 38.0 42.5 46.9

38 33.0 37.6 42.0 46.3

39 32.7 37.2 41.5 45.7

40 32.4 36.8 41.0 45.1

45 30.8 34.7 38.4 42.0

50 29.0 32.5 35.8 38.9

55 27.2 30.2 33.0 35.6

60 25.1 27.6 30.0 32.1

ß°

DR.xx125L-8 DR.xx125L-12 DR.xx125L-16 DR.xx125L-20

KR.xx125L-8 KR.xx125L-12 KR.xx125L-16 KR.xx125L-20

S  
(-ß°)

S 
(+ß°)

S  
(-ß°)

S 
(+ß°)

S  
(-ß°)

S 
(+ß°)

S  
(-ß°)

S 
(+ß°)

0 17.5 26.5 35.8 45.4

1 17.5 17.6 26.4 26.6 35.6 36.0 45.2 45.7

2 17.4 17.6 26.3 26.7 35.4 36.2 44.9 46.0

3 17.4 17.6 26.2 26.8 35.3 36.3 44.6 46.3

4 17.3 17.7 26.1 26.9 35.1 36.5 44.3 46.6

5 17.3 17.7 26.0 27.0 34.9 36.7 44.0 46.9

66 17.3 17.8 25.9 27.1 34.7 36.9 43.8 47.3

7 17.2 17.8 25.8 27.2 34.6 37.1 43.5 47.6

8 17.2 17.9 25.7 27.3 34.4 37.3 43.2 47.9

9 17.1 17.9 25.7 27.4 34.2 37.5 43.0 48.2

10 17.1 18.0 25.6 27.6 34.1 37.7 42.7 48.6

11 17.1 18.0 25.5 27.7 33.9 37.9 42.4 48.9

12 17.0 18.1 25.4 27.8 33.7 38.1 42.2 49.3

13 17.0 18.1 25.3 27.9 33.6 38.3 41.9 49.6

14 16.9 18.2 25.2 28.0 33.4 38.6 41.7 50.0

15 16.9 18.2 25.1 28.1 33.2 38.8 41.4 50.4

16 16.8 18.3 25.0 28.2 33.1 39.0 41.1 50.7

17 16.8 18.3 24.9 28.4 32.9 39.2 40.9 51.1

18 16.8 18.4 24.8 28.5 32.7 39.5 40.6 51.5

19 16.7 18.4 24.7 28.6 32.6 39.7 40.4 52.0

20 16.7 18.5 24.6 28.7 32.4 40.0 40.1 52.4

21 16.6 18.5 24.5 28.9 32.2 40.2 39.9

22 16.6 18.6 24.4 29.0 32.1 40.5 39.6

23 16.5 18.6 24.3 29.2 31.9 40.8 39.4

24 16.5 18.7 24.2 29.3 31.7 41.0 39.1

25 16.4 18.7 24.1 29.4 31.6 41.3 38.8

26 16.4 18.8 24.0 29.6 31.4 38.6

27 16.3 18.9 23.9 29.7 31.2 38.3

28 16.3 18.9 23.8 29.9 31.1 38.1

29 16.2 19.0 23.7 30.1 30.9 37.8

30 16.2 19.1 23.6 30.2 30.7 37.5

31 16.1 19.1 23.5 30.5 37.3

32 16.1 19.2 23.4 30.3 37.0

33 16.0 19.3 23.3 30.2 36.7

34 16.0 19.4 23.2 30.0 36.5

35 15.9 19.4 23.1 29.8 36.2

36 15.9 23.0 29.6 35.9

37 15.8 22.9 29.4 35.7

38 15.8 22.7 29.2 35.4

39 15.7 22.6 29.0 35.1

40 15.7 22.5 28.8 34.8

45 15.4 21.9 27.8 33.3

50 15.0 21.1 26.7 31.7

55 14.6 20.3 25.4 29.9

60 14.1 19.4 23.9 27.9

EN Eliminates the need for 
high-precision angled housings 
in the core plates.

ES Elimina los complicados tala		
	 dros inclinadosde alta 		
	 precisión.

DE �Es wird keine hochpräzise 
Schrägbohrung in der  
Formplatte benötigt.

IT �Elimina le complicate lavorazi-
oni inclinate ad alta precisione.

PT Elimina a necessidade de 		
	 furos inclinadoscom precisªo.

FR TerminØ les logements inclinØs 
de hauteprØcision.

https://cumsa.com/QRcDRKR


4544

INSTALLATION GUIDELINES
ES Consejos de Instalación DE Richtlinien zur Installation  
IT Consigli di Installazione PT Instruçıes de Instalaçªo FR Mode d�Installation

DR

STOP

3

4

5

1

2

Y
S

øW

±0.1
Z

not included

32

1

 g6
DR / KR

Fast
Fit

44 / 50

Stroke 100 Stroke 125 Stroke 200 F G H J K M N S T W Y Z

DR.16100L-.. - - 10 4.6 4.6 3 2.35 3 2.8 2.5 M5 6 9 M4

DR.22100L-.. DR.22125L-..  /  KR.22125L-.. - 13 5.6 5.6 4.2 3.7 4.2 3.5 2.5 M6 8 12 M4

DR.28100L-.. DR.28125L-.. /  KR.28125L-.. - 16 7.5 7.5 5 5.4 4.8 4.8 2.5 M8 8 13.5 M4

DR.34100L-.. DR.34125L-..  /   KR.34125L-.. - 16 10.5 8 7 7 5 6 4 M8 8 16 M4

DR.40100L-.. DR.40125L-.. - 20 11 11 7 8 7 7 4 M10 10 20 M6

DR.46100L-.. DR.46125L-.. - 25 13 13 8 8 9 9 5 M12 10 24 M6

- - KR.58200L-.. 28 15.5 15.5 10 12.2 11.2 10 5 M14 12 30 M6

- - KR.76200L-.. 36 21 21 13 15.2 15.2 12 6 M18 12 36 M6

N

Xº

øB +1 

E +0.05

F

T

øC +1

G

A
+0.05
+0.10

A
+0.10
+0.05

J

M

H

K

Q-0.5

FAST FIT:
Installation and Removal

Instalación y Desinstalación  
Montage und Demontagel  
Montaggio e Smontaggio  
Instalaçªo e Desinstalaçªo  
Montage et DØmontage

Core Housing
Alojamiento Placa Punzón
Einbaumaße DR Führung

Sede nel Punzone
 Alojamento Bucha

Logement dans l�empreinte

DOUBLE RACK LIFTER
ES Doble Cremallera DE Zweifach Zahnstangen-System 

IT Doppia Cremagliera PT Duplo Rack FR Double Cremaillere

Cad Insertion Point

Patented

DR

ß”

Stroke 100
L100

Stroke 125
L125

Stroke 100
Max. P100

Stroke 125
Max. P125

X”

D
Fast Fit Housing
(see next page)

łB g6

Mat. PKT-117
Hardened 42–2 HRC
Gas Nitrided �840Hv.

DR16, DR22, 
DR28 & DR34

Mat. 1.2344
Hardened 44–2 HRC

DR40 & DR46
Mat. 1.7225

Hardened 48–2 HRC

DR16
0.5

1.5-0.05

-0.05

R
Recommended

495–2

E-0.05

łC h6

Mat. 1.1213
Hardened 62–2 HRC

Hardened 30-32 HRC 

Length-0.1

IM
PO

RT
AN

T

! Mirror Part.
Pieza Simétrica.
Symmetrisches Teil.
Versione a Specchio.
Peça em Espelho.
Pièce en Miroir.

Fast
Fit

łV

U–0.03

A
 
-0.10

-0.10A

Q
T

(Special)

IMPORTANT !

Stroke 100 Stroke 125 X” A B C D E L100 P100 L125 P125 Q R T U V Stroke 100-S Stroke 125-S

DR.16100L-x - 8 12 16 - 16 9 8 20 20 142 178 - - 4 M5 M5 10 6 DR.16100L-x-S -

DR.22100L-x DR.22125L-x 8 12 16 20 22 12 12 30 22 148 202 202 261 6.5 M6 M6 17 8 DR.22100L-x-S DR.22125L-x-S

DR.28100L-x DR.28125L-x 8 12 16 20 28 16 14 36 28 152.5 214 194.5 266 8.5 M8 M8 23 8 DR.28100L-x-S DR.28125L-x-S

DR.34100L-x DR.34125L-x 8 12 16 20 34 20 16 36 34 160.5 227 188.5 264 10.5 M8 M8 23 8 DR.34100L-x-S DR.34125L-x-S

DR.40100L-x DR.40125L-x 8 12 16 20 40 22 20 36 40 170 244 204 284 10.5 M10 M10 20 10 DR.40100L-x-S DR.40125L-x-S

DR.46100L-x DR.46125L-x 8 12 16 20 46 24 24 42 46 175 258 201 289 10.5 M10 M12 26 10 DR.46100L-x-S DR.46125L-x-S

Replace the X in the reference with the required X” dimension (8”, 12”, 16” or 20”) and indicate the required ß”.
Sustituir la X de la referencia por la cota X” deseada (8”, 12”,16” o 20”), e indique el Ængulo ß” requerido.
Ersetzen Sie das X der Referenz durch den gewünschten X° Winkel (8”, 12”, 16” oder 20”). Geben Sie den benötigten ß° Winkel an.
Sostituite la X del codice con l�angolo X° desiderato (8”, 12”, 16” o 20”) e indicate la ß” richiesta.
Substituir o X da referencia pela cota X” desejada (8”, 12”, 16” o 20”), e indique o angulo ß” pretendido.
Remplacez la valeur X par la valeur angulaire X” dØsirØe (8”, 12”, 16” ou 20”). Ensuite indiquez l�angle ß” correspondant.IM

PO
RT

AN
T

!

https://cumsa.com/QRciDR
https://www.youtube.com/watch?v=l4tNlhFxKLI
https://cumsa.com/QRcDR


4746

ADJUSTABLE FIXING
ES Fijación Regulable DE Einstellbare Befestigung  
IT Fissaggio Regolabile PT Fixaçªo RegulÆvel FR Fixation Reglable

Cad Insertion Point

RF

Ref. A B C D E G H J N T S Compatible with

RF.161605 19.8 34 3 15.8 7.8 12.5 20 16 18 M5x45 8 DR16

RF.222006 23.8 34 4 19.8 11.8 14.5 24 20 18 M6x45 12 DR22/KR22

RF.282408 27.8 42 0 23.8 13.8 16.5 28 24 20 M8x50 14-16 DR28/DR34/KR28/KR34

RF.403210 35.8 42 0 31.8 19.8 20.5 36 32 24 M10x50 20-24 DR40/DR46

!

øJ

T

L ±2

+2

4

STOP

3

4

1

2

65

-2

0

DR
46

Installation Guidelines
Consejos de Instalación • Richtlinien zur Installation • Consigli di Installazione • Instruçıes de Instalaçªo• Mode d�Installation

øE

Max. N

C B

5

T
DIN91212

-0.02
-0.05

Mat. PKT-117
Hardened 45±2 HRC

øAøD

G

Mat. 1.4034
Hardened 50-52 HRC

5

DR/KR rod pocket

øJ

øS H11

12

øH

ø12

G

IM
PO

RT
AN

T

!

1/8" Gas

Max. 20”

ł14

Mat. INOX 1.4021

Mat. 1.0308 Zn

ł14

ł4.5 

ł1/8" Gas
100

To adjust 
total length
(Max. 50)

ł14

13 13

Parkerfi Par�ex part#540n-4 

1/8" Gas

L+5

IMPORTANT !

DR COOLING HOSE
ES Refrigeración DR DE Kühlungsschlauch für DR 

IT Refrigerazione DR PT Refrigeraçªo DR FR Refroidissement DR

Cad Insertion Point

Ref. ß”
H

DR.xxxxxx-8 DR.xxxxxx-12 DR.xxxxxx-16 DR.xxxxxx-20

DK.141818-...

Negative to 0” 10 10 10 10

+1” to +9” 10 10 10 15

+10” to +20” 10 15 20 25

>+20” 15 20 25 30

Indicate the required L dimension; the length will be rounded up to the next multiple of 25mm.
Indicar la cota L deseada. Se suministrarÆ redondeada al mœltiplo superior de 25mm.
Gewünschte Länge L angeben. Die Länge wird auf die nächste Vielfachen von 25 mm abgerundet.
Indicare la lunghezza L desiderata; la quota richiesta sarà arrotondata al multiplo di 25mm superiore.
Indicar a cota L desejada. SerÆ fornecido com a dimensªo mœltipla de 25mm seguinte.
Indiquer la cote L dØsirØe. Celle-ci sera arrondie à un multiple supØrieur de 25 mm.IM

PO
RT

AN
T

!

DK

Max.
Cooling 
Fluid 
50ºC

Installation Guidelines
Consejos de Instalación • Richtlinien zur Installation • Consigli di Installazione • Instruçıes de Instalaçªo• Mode d�Installation

L

Min. 120

Min. H

Recommended Voss® part#1152012081,
part#1152112081 or part#1152162081

100

ßº

ø15

ø15

Flexible Tube

https://cumsa.com/QRcRF
https://cumsa.com/QRcDK


4948

XRXR

Max.
120ºC

Patented

INSTALLATION GUIDELINES
ES Consejos de Instalación DE Richtlinien zur Installation  
IT Consigli di Installazione PT Instruçıes de Instalaçªo FR Mode d�Installation

N

F

øB+1
øC+1

X°

E+0.05

T

K

J

H

G

RQ-0.5

M

A
+0.10
+0.05

A
+0.10
+0.05

XTREME DOUBLE RACK
ES Doble Cremallera Xtreme DE Xtreme Double Rack

IT Doppia cremagliera Xtreme PT Xtreme Double Rack FR Double Cremaillere Xtreme

Cad Insertion Point

Replace the X in the reference with the required X” dimension (24”, 28”, 32” or 36”) and indicate the required ß”.
Sustituir la X de la referencia por la cota X” deseada (24”, 28”, 32” o 36””), e indique el Ængulo ß” requerido.
Ersetzen Sie das X der Referenz durch den gewünschten X° Winkel (24”, 28”, 32” oder 36”). Geben Sie den benötigten ß° Winkel an.
Sostituite la X del codice con l�angolo X° desiderato (24”, 28”, 32” o 36”) e indicate la ß” richiesta.
Substituir o X da referencia pela cota X” desejada (24”, 28”, 32” o 36”), e indique o angulo ß” pretendido.
Remplacez la valeur X par la valeur angulaire X dØsirØe (24”, 28”, 32” ou 36”). Ensuite indiquez l�angle ß” correspondant.IM

PO
RT

AN
T

!

 

L 

Max. PMat. PKT-117
Hardened 42–2 HRC
Gas Nitrided �840Hv.

XR34
Mat. 1.2344

Hardened 44–2 HRC

XR40 & XR46
Mat. 1.7225

Hardened 48–2 HRC

495–2

Mat. 1.1213
Hardened 62–2 HRC

Hardened 30-32 HRC 

Fast
Fit

U–0.03

1.5-0.05

R
Recommended

Length-0.1

IMPORTANT !

łV
E -0.05

ß”

X”

D

łBg6

 A  -0.1

 

 A  -0.1

  

10.5
T

(Special)

IM
PO

RT
AN

T

! Mirror Part.
Pieza Simétrica.
Symmetrisches Teil.
Versione specchiata.
Peça em Espelho.
Pièce en Miroir.

łC g6

–2

3

5

STOP

2

1

4

Y
S

øW

±0.1
Z

not included

32

1

 g6

Fast
Fit

FAST FIT:
Installation and Removal

Instalación y Desinstalación  
Montage und Demontagel  
Montaggio e Smontaggio  
Instalaçªo e Desinstalaçªo  
Montage et DØmontage

Core Housing
Alojamiento Placa Punzón
Einbaumaße DR Führung

Sede nel Punzone
 Alojamento Bucha

Logement dans l�empreinte

Stroke 100 F G H J K M N S T W Y Z

XR34100L-.. 16 8 10.5 6 5 7 6 4 M8 8 16 M4

XR40100L-.. 20 11 11 7 7 8 7 4 M10 10 20 M6

XR46100L-.. 25 13 13 9 9 8 8 5 M12 10 24 M6

Stroke 100 X° A B C D E L P R T U V Stroke 100-S

XR34100L-x 24 28 32 36 34 20 16 36 34 159 225 M8 M8 23 8 XR34100L-x-S

XR40100L-x 24 28 32 36 40 22 20 36 40 170 240 M10 M10 20 10 XR40100L-x-S

XR46100L-x 24 28 32 36 46 24 24 42 46 174 255 M10 M12 26 10 XR46100L-x-S

https://cumsa.com/QRfiXR
https://www.youtube.com/watch?v=T-hzFsPv3Cw
https://cumsa.com/QRcXR


5150

KR COOLING HOSE
ES Tubo Refrigeración KR DE KR Kühlungsschlauch  
IT Sistema Refrigerazione KR PT Tubo de Refrigeraçªo KR FR Tube de Rrefroidissement KR

Cad Insertion Point

FC

Ref. A C D E F H K L M N O P U Compatible With

FC.220500 40 15 18 483.5 16.5 31 16 1/8� GAS M8x1 3.5 3 8 10 KR.22125L

FC.280500 50 18 25 475 25 41 16 1/8� GAS M10x1 4.5 4 10 16 KR.28125L

FC.340500 50 18 25 475 25 41 16 1/8� GAS M12x1 5 4.5 12 16 KR.34125L

FC.400500 54 20 25 475 25 44 18 1/4� GAS M14x1 7 6.5 14 16 KR.40125L / KR.46125L

R ef.
Q

ß<0” 0”<ß<10” 10”<ß<20” 20”<ß<25” 25”<ß<30” 30”<ß<35”

KR.xx125L-8 10 15 18 20 23 25

KR.xx125L-12 10 16 22 25 29 -

KR.xx125L-16 10 18 26 31 - -

KR.xx125L-20 10 20 31 - - -

!
C +2 Q

ßº

KR

IM
PO

RT
AN

T

!
KR
50

Max. 
80ºC

OUT

H
A

Max. 963

18
27

øP

øK

D

M4xU
DIN912

F

øL

Mat.1.7225

øN

M

C

32

IN

±1E

øO

Radius/Chamfer
Min. 0.8mm.

IMPORTANT !

+

Installation Guidelines
Consejos de Instalación • Richtlinien zur Installation • Consigli di Installazione • Instruçıes de Instalaçªo• Mode d�Installation

–2

łH f7

KR22, KR28 
& KR34

Mat. 1.2344
Hardened 44–2 HRC

KR40, KR46, 
KR58 & KR76

Mat. 1. 7225
Hardened 48–2 HRC

Stroke 200
Mat. DIN1714 CuAl10Ni

łB g6

-0.05

R

1.5

Recommended

Length -0.1

495

E -0.1
Stroke 125

Mat. PKT-117
Hardened 42–2 HRC

Gas Nitrided �840

Only for
Stroke 125

łV

Fast Fit Housing
(See DR page) U

A -0.1

A -0.1

Q
T

(Special screw included)

łC h6

Mat. 1.1213
Hardened 62–2 HRC

Hardened 30-32 HRC

G

F

X”

ß”
L

P

S

–0.03

OR
Mat.FPM

STROKE 200

FC
53

IMPORTANT !

COOLED RACK LIFTER
ES Doble Cremallera Refrigerada DE Gekühltes Zweifach Zahnstangen System 

IT Doppia Cremagliera con Refrigerazione PT Duplo Rack Refrigerado FR Double Rack RØfrigØrØ

Cad Insertion Point

Patented  

KR

Ref. X” A B C E F G H L P Q R S T U V OR Mirror Ref. -S

Stroke
125

KR.22125L-x 8 12 16 20 22 12 12 22 16 20 10.8 282 260 6.5 M6 - M6 23 8 8x1.25 KR.22125L-x-S

KR.28125L-x 8 12 16 20 28 16 14 28 16 20 13.8 294.5 272 8.5 M8 - M8 23 8 11x1.3 KR.28125L-x-S

KR.34125L-x 8 12 16 20 34 20 16 34 18 20 17.8 311.5 275 10.5 M8 - M8 25 8 14x1.78 KR.34125L-x-S

KR.40125L-x 8 12 16 20 40 22 20 40 20 25 19.8 342 350 10.5 M10 - M10 28 10 15x1.8 KR.40125L-x-S

KR.46125L-x 8 12 16 20 46 24 24 46 22 25 21.8 361 350 10.5 M12 - M12 30 10 18x1.8 KR.46125L-x-S

Stroke 
200

KR.58200L-x 8 12 16 - 58 30 30 66 25 55 26 362 430 13.5 M20 1/4�Gas M14 60 12 21x2.5 KR.58200L-x-S

KR.76200L-x 8 12 16 - 76 40 40 80 30 60 34 392 470 17 M24 3/8�Gas M18 70 12 28x3 KR.76200L-x-S

IM
PO

RT
AN

T

!

Replace the x in the reference with the required X” dimension (8”, 12”, 16” or 20”) and indicate the required ß”.
Sustituir la x de la referencia por la cota X” deseada (8”, 12”, 16” o 20”), e indique el Ængulo ß” requerido.
Ersetzen Sie das x der Referenz durch den gewünschten X° Winkel (8”, 12”, 16” oder 20”). Geben Sie den benötigten ß° Winkel an.
Sostituite la x del codice con l�angolo X° desiderato (8°, 12°, 16° o 20°) e indicate la ß” richiesta.
Substituir o x da referencia pela cota X” desejada (8”, 12”, 16” ou 20”), e indique o angulo ß” pretendido.
Remplacez la valeur x par la valeur angulaire X dØsirØe (8, 12, 16 ou 20). Ensuite indiquez l�angle ß” correspondant.IM

PO
RT

AN
T

!

Mirror part.
Pieza simØtrica.
Symmetrisches Teil.
Versione a specchio.
Peça em espelho.
PiŁce en miroir.IM

PO
RT

AN
T

!
Option A

COOLING CONNECTION OPTIONS
Only for Stroke 125

Option B

https://cumsa.com/QRcFC
https://cumsa.com/QRcKR


5352

IM
PO

RT
AN

T

!
Option B

Option A

COOLING CONNECTION OPTIONS

INSTALLATION GUIDELINES
ES Consejos de Instalación DE Richtlinien zur Installation  
IT Consigli di Installazione PT Instruçıes de Instalaçªo FR Mode d�Installation

~300

Parker® par t# 837BM-4-BLK-RL

1/8" Gas
Min. 100

Min. 50360º

ø4.5

Mat.1.0308 Zn

RL
156

IM
PO

RT
AN

T

!

12

46

42

M8x25
DIN7984

1/8" Gas

6

9.75
19.5

ø5 2x1/8"
DIN906
(Included)

Mat.1.1730

Plugs

18

18-0.1

19.5

10

1/8" Gas
 x 8

15 15

39

M8x25
DIN912

Mat.1.1730

ø5

-0.01
-0.04ø15

ø15 H8

12

ø11.5x2

CONNECTION HOSE
ES Tubo Conexión DE Verbindungsschlauch  

IT Tubo Collegamento PT Tubo de Ligaçªo FR Tube de Liaison

COOLING DISTRIBUTOR
ES Distribuidor Refrigeración DE Verteilerschlauch  

IT Distributore Refrigerazione PT Distribuidor de Refrigeraçªo FR Distribution de Refroidissement

90° PLATE CONNECTOR
ES Conector Placa a 90° DE 90° Platten-Verbindungsstück  

IT Collegamento Piastra a 90° PT Conector de Placa a 90° FR Connexion Dans la Plaque de 90°

Cad Insertion Point

MK

Ref.

RD.182012

Ref.

CK.181839

Ref.

MK.120300

Max. 
80ºC

Max. 
80ºC

Max. 
80ºC

RD

CK

https://cumsa.com/QRcCK
https://cumsa.com/QRcRD
https://cumsa.com/QRcMK


5554

WL
Xº/2
Min.

H

A
S

M
U

C

C
U

M
S

A

Xº

Y

Min. 10

+0.5
+1

øB

-0.2L±2Z

IM
PO

RT
AN

T

!
(Max. 6º)

r

W+0.05

Xº

P

Xº+2º

ød4

d1
±0.05

ød5

T +0.05

S
U
V

+0.05
øN+1

R

t2

30

ød  +25

+0.112+0.116

d5
+0.1

IM
PO

RT
AN

T

! Design a Mechanical Stopper on 
the insert.
Realice un Tope MecÆnico en 
el inserto.
Der Benutzer konstruiert selbst 
den mechanischen Anschlag am 
Einsatz.
Realizzare un Fermo Meccanico 
sull�inserto.
Criar um Batente Mecanico no 
postiço moldante.
CrØer un ArrŒt MØcanique sur la 
piØce de la partie moulante.

WL.xxx100 WL.xxx125

x” H Y H Y

1” 1.74 0.60 2.18 0.60

2” 3.49 1.20 4.36 1.20

3” 5.24 1.80 6.55 1.80

4” 6.99 2.40 8.74 2.40

5” 8.75 3.00 10.90 3.00

Max. 6” 10.50 3.50 13.10 3.50

2

5

St
ro

ke

Min. 10

C
U

M
S

A

C
U

M
S

A

C
U

M
S

A3

45 6

1

2

INSTALLATION GUIDELINES
ES Consejos de Instalación DE Richtlinien zur Installation  
IT Consigli di Installazione PT Instruçıes de Instalaçªo FR Mode d�Installation

SMART WORM LIFTER
ES Patín Smart Worm DE Smart Worm Lifter  

IT Smart Worm Lifter PT BalancØ Smart Worm FR Patin Smart Worm

Cad Insertion Point

WL

Ref. A B C D d1 d2 d3 E F G J K L M N P S SW T t1 W d4 d5 R t2 U V Z CR(N) Stroke

WL.080100 8 9 M5 5.5 16 19.8 15.8 3.5 18 M5 6 9.5 205 4.5 10 M6 22 7 13 M5x45 26 20 16 6 M6 4.5 5.5 40 1.500 100

WL.080125 8 9 M5 5.5 16 19.8 15.8 3.5 18 M5 6 9.5 240 4.5 10 M6 22 7 13 M5x45 26 20 16 6 M6 4.5 5.5 50 1.500 125

WL.120100 12 13 M8 9.4 19.5 23.8 19.8 6 24 M6 8 13 205 6.2 14 M8 28 11 18 M6x45 28 24 20 8 M8 4 8 40 2.500 100

WL.120125 12 13 M8 9.4 19.5 23.8 19.8 6 24 M6 8 13 240 6.2 14 M8 28 11 18 M6x45 28 24 20 8 M8 4 8 50 2.500 125

!

Max.
120ºC

Patented

200

łA

-0.1S

łN

łJ
P

K C M

10

Made by the customer 

 

Mat. 1.1213
Hardened 62–2 HRC

Mat. 1.7225
Hardened 48–2 HRC

Mat. 1.4021
Hardened 46–2  HRC

Mat. PKT-117
Hardened 45–2 HRC

W T-0.1F+5

+1

+0.1

E

łB h8GCUMSA

SW

CUMSA

łD

łD

X”

C

E

L

F Max.10

0.5

Y –0.1

63

łA  h8

300 +2

Hardened 30-32 HRC

L + 500 +2

CUMSA

d1
–0.05

CR

Mat. PKT-117
Hardened 42–2 HRC
Gas Nitrided �840Hv 

+

t 1

DIN912

 t  
DIN912

2

–0.1

+2 
 
/ -2

łd3

–0.1łd 3

-0.112

-0.116

–0.1łd 2

3018

(Max. 6”)

https://cumsa.com/QRciWL
https://www.youtube.com/watch?v=YYJP9fyYeTA
https://cumsa.com/QRcWL


5756

1

3

4

5

4

6

2

+2
-2

10

A +0.1

+0.1øA

ø16

M5
IM

PO
RT

AN
T

!
1

3

4

5

6

2

+2
-2

16

M5x30
DIN912

2

10

 

ø15.8

6

10

B+0.1

A -0.05

Cad Insertion Point

WF

Ref. A B Compatible With

WF.061608 6 3.1 WP.060xxx

WF.081608 8 4.1 WP.080xxx

WP ADJUSTABLE FIXING
ES Fijación Regulable WP DE WP Einstellbare Befestigung  
IT Fissaggio Regolabile WP PT Fixaçªo Regulavel WP FR Fixation Reglable WP

Installation Guidelines
Consejos de Instalación • Richtlinien zur Installation • Consigli di Installazione • Instruçıes de Instalaçªo• Mode d�Installation

H

øA

øA

øG

r

St
ro

ke

Min. 
Stroke/3 

+0.5
+1

+0.2
+0.5

6+0.05

C
U

M
S

A

C
U

M
S

A

Min. 2

Min.2 

+0.2
+0.5

Min.
Xº/2

 Xº+1º

IM
PO

RT
AN

T

!

B-0.2

Z±2

SMART WORM PIN
ES Expulsor Smart Worm DE Smart Worm Pin  

IT Pin Smart Worm PT Extractor Smart Worm FR Ejection Smart Worm

Cad Insertion Point

!

WP.xx0030 WP.xx0060

X” Y H H

1” 0.60 0.52 1.04

2” 1.20 1.05 2.09

3” 1.80 1.57 3.14

4” 2.40 2.10 4.19

5” 3.00 2.63 5.25

Max. 6” 3.50 3.15 6.31

Design a Mechanical Stopper on the insert.
Realice un Tope MecÆnico en el inserto.
Der Benutzer konstruiert selbst den
mechanischen Anschlag am Einsatz
Realizzare un fermo meccanico sull�inserto.
Criar um batente mecanico no postiço moldante.
CrØer un arrŒt mØcanique sur la piØce de la
partie moulante.IM

PO
RT

AN
T

!

Ref. A B C D F G L SW Z CR (N) Max. Stroke

WP.060030 6 90 M4 4.5 12 10 108 5 30 1.000 30

WP.060060 6 120 M4 4.5 12 10 138 5 35 1.000 60

WP.080030 8 90 M5 5.5 18 12 110 7 30 1.500 30

WP.080060 8 120 M5 5.5 18 12 140 7 35 1.500 60

øA h8

øGøD

Xº
(Max. 6º)

C

3.5

L

F

6

Y ±0.1

20

CR

CUMSA

CUMSA

SW

øA h8

B ±0.05

Mat. 1.4021
Hardened 46±2 HRCMax.

120ºC

Patented

Installation Guidelines
Consejos de Instalación • Richtlinien zur Installation • Consigli di Installazione • Instruçıes de Instalaçªo• Mode d�Installation

WP

https://cumsa.com/QRcWF
https://cumsa.com/QRcWP


5958

+1øN

H7øMIM
P

8

IM
PO

RT
AN

T

!

IM
PO

RT
AN

T

!

M
ax

. 2
5

TA
99

Cad Insertion Point

PS

40

øD x M0.75

øN
øM

16

±0.052

-0.05

+0.05

8

85

G

A

0.9

12

8

48

150

26

< 2.7

øB g6 øC

øB-0.5

250+2

Mat. 1.2344
Hardeneed 52±2 HRC

Max. Ejection stroke

-0.05 Max. V

Rz 6.3

Rz 4
Rz 4Rz 4

Ref. A B C D G M N R V

PS.062250 6.2 10 12 6 3.4 12 16 1.25 8

PS.082250 8.2 12 14 6 4 12 16 1.25 15

PS.102250 10.2 14 16 8 4.2 14 18 2 15

PS.122250 12.2 16 18 8 4.2 14 18 2 20

STANDARD LIFTER
ES Patín Standard DE Schrägschieber  
IT Pattino Standard PT Patim Standard FR Patin Standard

To adjust
ES Para Ajustar
DE Anpassen
IT Per Aggiustaggio
PT Para Ajustar
FR Pour Ajustement

Patented

Installation Guidelines
Consejos de Instalación • Richtlinien zur Installation • Consigli di Installazione • Instruçıes de Instalaçªo• Mode d�Installation

FLEXIBLE CORE
ES Pinza Flexible DE Flexibler Federauswerfer  

IT Pinza Flessible PT Pinça Flexível FR Éjecteur Flexible

Cad Insertion Point

łH+0.5

B+0.5

Min. S

0.1

5”�

Min.
Min. r 0.1

IMPORTANT !

TA
99

+0.02
+0.01

+0.02
+0.014 x A

Min.F4

C

L+2

øB G

Max r 0.15

-0.05-0.2

-0.02

A-0.02

not included

Mat.1.2101
Hardened 45±2 HRC

Rz 6.3

Rz 6.3

Rz 6.3

Rz 6.3

!

Ref. A B C F G H L M N P S Balinit Cfi Hardened

PF.044150 4 8 24 2.5 6 6 150 12 14 0.8 30 •• 52+2 HRC

PF.054150 5 8 24 2.5 6 6.5 150 12 14 0.8 30 •• 52+2 HRC

PF.064200 6 12 30 2.8 8 7.5 200 18 20 1 36 •• 52+2 HRC

PF.0642WB 6 12 30 2.8 8 7.5 200 18 20 1 36 - 56+2 HRC

PF.084200 8 14 30 2.8 8 9 200 18 20 1 36 •• 52+2 HRC

PF.0842WB 8 14 30 2.8 8 9 200 18 20 1 36 - 56+2 HRC

PF.104200 10 16 30 2.8 8 11 200 18 20 1 36 •• 52+2 HRC

PF.1042WB 10 16 30 2.8 8 11 200 18 20 1 36 - 56+2 HRC

PF.124200 12 18 30 2.8 8 13 200 18 20 1 36 •• 52+2 HRC

PF.1242WB 12 18 30 2.8 8 13 200 18 20 1 36 - 56+2 HRC
M

ax
. M

M
ax

. N
Min. P

IM
PO

RT
AN

T

!

Max.
150ºC

Patented

Installation Guidelines
Consejos de Instalación • Richtlinien zur Installation • Consigli di Installazione • Instruçıes de Instalaçªo• Mode d�Installation

PF

https://cumsa.com/QRcPS
https://cumsa.com/QRcPF


6160

Cad Insertion Point

AP155+2

-0.05

g6

150

Mat.1.8550

100

15

90º
0.5

T

øC øA

øU

V

T

S

-0.2

Enables a standard length of the PW up to 315mm.
Permite un alargamiento extra de la PW hasta 315mm.
Verlängerung PW bis 315 mm möglich.
Permette un prolungamento extra della PW �no a 315mm.
Possibilidade de obter um comprimento standard de 315mm.
PossibilitØ d�obtenir une longueur standard de 315mm.IM

PO
RT

AN
T

!

Ref. A C R S T U V

AP.080615 8 6 1.25 9.5x2 M4 (DIN7991) 14 5

AP.100815 10 8 2 11.5x2 M5 (DIN7984) 16 6

AP.121015 12 10 2.5 14.5x2.5 M6 (DIN7984) 20 8

SPRUNG CORE EXTENSION
ES Alargo Pinza DE Verlängerung Fed. Auswerfer  
IT Prolunga Pinza PT Acrescento da Pinça FR Rallonge d�Éjecteur

Patented

V

øU+0.5

øA+0.5
+1

øA

0.5

r

+0.1

TA

PW

99

60

TA

Installation Guidelines
Consejos de Instalación • Richtlinien zur Installation • Consigli di Installazione • Instruçıes de Instalaçªo• Mode d�Installation

SPRUNG CORE
ES Pinza Plana DE Flexibler Federauswerfer 

 IT Pinza Piana  PT Pinça Plana FR  Éjecteur de Forme

Cad Insertion Point

PW

LD
89

øA

øU

øA

0.5

r

V
0.1

Min. 3ºMin. C

+0.5

+0.5

+0.1

Max. C

Min. r 0.1

IMPORTANT !

TA
99

 
Min. K 

B

C

L

0.5

Mat.1.8159
Hardened 45±2 HRC15xøG

øA

W

V

0.5

90º

T

E

D
6º

Hardened 56±2 HRC

+2

+0.1

±0.1

+0.1
g6

±1

Mat. Bronze

-0.05

Rz 6.3

Rz 6.3

Rz 6.3

Rz 6.3

Rz 6.3Rz 4

Bushing

!

Ref. A B C D E G K L M N R T U V W Bushing

PW.060622 6 6.2 22 9 3.5 - 3.5 125 16 18 1.25 M4x36 12 5 M4x16 (DIN7991) -

PW.060630 6 6.2 30 10 3.5 12 4.5 175 20 26 1.25 M4x36 12 5 M4x16 (DIN7991) ••

PW.060822 6 8.2 22 9 3.5 - 3.5 125 16 18 1.25 M4x36 12 5 M4x16 (DIN7991) -

PW.060830 6 8.2 30 10 3.5 12 4.5 175 20 26 1.25 M4x36 12 5 M4x16 (DIN7991) ••

PW.080825 8 8.2 25 11.5 4.5 - 4.5 140 18 21 2 M5x36 14 6 M5x16 (DIN7984) -

PW.081025 8 10.2 25 11.5 4.5 - 4.5 140 18 21 2 M5x36 14 6 M5x16 (DIN7984) -

PW.081030 8 10.2 30 11.2 4.5 12 4.5 175 20 26 2 M5x36 14 6 M5x16 (DIN7984) ••

PW.081225 8 12.2 25 11.5 4.5 - 4.5 140 18 21 2 M5x36 14 6 M5x16 (DIN7984) -

PW.081230 8 12.2 30 11.2 4.5 12 4.5 175 20 26 2 M5x36 14 6 M5x16 (DIN7984) ••

PW.101430 10 14.2 30 13.6 5.5 16 5.5 175 20 26 2.5 M6x36 18 8 M6x16 (DIN7984) ••

PW.101630 10 16.2 30 13.6 5.5 16 5.5 175 20 26 2.5 M6x36 18 8 M6x16 (DIN7984) ••

PW.101830 10 18.2 30 13.6 5.5 16 5.5 175 20 26 2.5 M6x36 18 8 M6x16 (DIN7984) • • 

Min. 1

M
ax

. M

M
ax

. N

IM
PO

RT
AN

T

!

Max.
150ºC

Patented

Installation Guidelines
Consejos de Instalación • Richtlinien zur Installation • Consigli di Installazione • Instruçıes de Instalaçªo• Mode d�Installation

https://cumsa.com/QRcAP
https://cumsa.com/QRcPW


6362

Cad Insertion Point

CX

PX-06PX
-0

8

Re
qu

ire
d 

di
m

en
sio

n

1

2

3

PX-06

PX-08

130

Mat. INOX 1.403458

PX CUTTING JIG
ES Útil de Corte para PX DE PX Anpassungslehre  
IT Utensile per Lavorazione PX PT Acessório para Corte da PX FR PX Accessoire d�Ajustement

Use Guidelines
Consejos de Uso • Richtlinien zur Verwendung • Consigli di Uso • Instruçıes de Utilizaçªo • Mode d�Emploi

Ref.

CX.013058

Insert the PX into the corresponding slot, for 6 or 8mm. shank. Ensure 
that the shape of the PX head is adjusted in the housing support.

ES Insertar la PX en el alojamiento correspondiente, segœn sea de diÆmetro 
6 u 8. Veri�car que haga tope el per�l de la pinza con el alojamiento del œtil.

DE Den federnden Auswerfer PX in den CX einsetzen. Prüfen, dass der 
federnde Auswerfer am Pro�l der Anspassungslehre richtig sitzt.

IT Inserire la PX nella relativa sede, a seconda del diametro 6 o 8. Veri�care 
che la testa della pinza sia in battuta sulla sporgenza all�interno dell�utensile.

PT Colocar a PX no alojamento correspondente, em funçªo do diâmetro 
da haste de 6 ou 8 mm. Veri�car se o batente da PX estÆ completa-
mente encostado ao encosto do acessório.

FR Positionner le PX dans son logement correspondant au diamŁtre de 
la tige, 6 ou 8 mm. VØri�er que la vis centrale soit en pression contre les 
faces de mise en position.

Use an allen key to select the correct option: �at  or  round.

ES Utilizar una llave allen para seleccionar la posición de cara plana   
o  redonda, segœn sea el caso.

DE Mit einen Imbusschlüssel wählen Sie das runde  oder �ache  Pro�l.

IT Usare una brugola per ruotare l�inserto in basso, a seconda che il 
gambo sia piano  o rotondo .

PT Utilizar uma chave de allen para seleccionar a posiçªo adequada, 
face plana  ou redonda .

FR Utiliser une clØ 6 pans a�n de positionner le type de cale , forme  
ronde   ou plane .

Cut the PX to the required dimension.

ES Cortar la PX a la dimensión requerida.

DE Den PX auf das gewünschte Maß kürzen.

IT Tagliare la PX alla quota necessaria.

PT Cortar a PX na dimensªo requerida.

FR Couper le PX suivant la longueur voulue.

1

2

3

Hardened

+1

+0.5

+0.1

+0.05N

r2 ø A

øQ

± 10.F

+0.28

r6

Min. r 0.1

IMPORTANT !

TA
99

TA

XTRA SPRUNG CORE
ES Pinza Extra DE Xtra Federnder Auswerfer  

IT Pinza Piana Extra PT Pinça Plana Extra FR Éjecteur de Forme Extra

Cad Insertion Point

!

Ref. A B D E F
L=175 L=250 L=325

N Q
�G Bushing �G Bushing �G Bushing

PX.060630-... 6 6.2 10 3.5 12.5 60 - 80 •• 80 •• 2.5 12

PX.060830-... 6 8.2 10 3.5 12.5 60 - 80 •• 80 •• 2.5 12

PX.081030-... 8 10.2 11.2 4.5 13.5 60 - 80 •• 80 •• 3.5 14

PX.081230-... 8 12.2 11.2 4.5 13.5 60 - 80 •• 80 •• 3.5 14

Max.
150ºC

Patented

Indicate the desired L dimension after the 
reference.
Indicar al �nal de la referencia, la cota L deseada.
Gewünschte Länge (L) angeben.
Indicare la quota L desiderata alla �ne del codice.
Indique o dimensªo L desejada depois da 
referŒncia.
Indiquer la cote L dØsirØe per complØter le 
rØfØrence.

IM
PO

RT
AN

T

!

 

łA g6

15xł12

B g6

Hardened 56–2 HRC

Hex. 3

6�

0.5
90�

L+ 2

1–0.02

10-0.05

3– 20.0

D–0.02

łQ-0.2

30– 20.0

0.5
E

Min. 4.5
Rz 6.3

Rz 6.3
Rz 6.3

F

Mat.1.8159
Hardened 45–2 HRC

16.2

M6x16
DIN912

�G

r 0.15
(x4)

Rz 6.3

Rz 6.3Rz 4

Mat. Bronze

Bushing

Installation Guidelines
Consejos de Instalación • Richtlinien zur Installation • Consigli di Installazione • Instruçıes de Instalaçªo• Mode d�Installation

M
ax

. 2
0

M
ax

. 2
6

Min. 3�  

Min. 1

IM
PO

RT
AN

T

!

IM
PO

RT
AN

T

!

PX

https://cumsa.com/QRcCX
https://cumsa.com/QRcPX


6564

łA

Min. 30

+1

łA H7

łD

10

+1
łH+0.5

łH+0.5

Max. 18

Max. 0.1

Max. 5”
�5”IMPORTANT !

Max. r 0.1

IMPORTANT !

TA
99

Cad Insertion Point

EE

øA x M0.75 øD

Min. K

10
-0.2

Hardened 52±2 HRC
Mat.1.2101

Hardened 45±2 HRC øC

36
6

-0.1

-0.05

+0.05

øA

85

øB

øE Max.

175+2

g6

+
U 2

3
1 Mat. 1.3505

Hardened 60±2 HRC

Rz 6.3

Rz 4

Rz 4

Ref. A B C D E H K U Balinit Cfi

EE.060175 6 10 12 12 - 9 2.8 0.5 •• 

EE.082175 8 12 14 14 2 11 2.8 0.5 ••

EE.103175 10 14 16 16 3 13 2.8 0.5 ••

EE.124175 12 16 18 18 4 15 3 0.5 ••

EE.168175 16 20 22 22 8 19 3 1 ••

TULIP EJECTOR
ES Expulsor ElÆstico DE Kreuzauswerfer  
IT Espulsore Elastico PT Extractor ElÆstico FR Éjecteur Tulipe

Special lengths of 250 and 325mm. upon request.
Largos especiales de 250 y 325mm. bajo demanda.
Sonderlängen von 250 und 325mm. auf Anfrage.
Lunghezza speciale 250/325mm. su richiesta.
Dimensıes especiais de 250 e 325mm. quando pedido.
Longueurs spØciales de 250 et 325mm. sur demande.IM

PO
RT

AN
T

!

Max.
150ºC

Patented

Installation Guidelines
Consejos de Instalación • Richtlinien zur Installation • Consigli di Installazione • Instruçıes de Instalaçªo• Mode d�Installation

øH
8

Min. 30

Min. 0.1

Min. 5º

øG

+0.5

+1

øE +1

øD H7

Min r 0.1

IMPORTANT !

IMPORTANT !

TA
99

DOUBLE EJECTOR
ES Expulsor Doble DE Doppelauswerfer  

IT Espulsore Doppio PT Extractor Duplo FR Éjecteur Double

Cad Insertion Point

łE

200 +2

-0.2

-0.05

+0.05

g6

g6

łCłG x M0.75 łD

łBA

8

8

0.9

R�0.15

30

6

3

16

Mat. 1.3505
Hardened 60–2 HRC

Hardened 52–2 HRC

Mat.1.2101
Hardened 45–2 HRC

-0.1

-0.05

+0.05

-0.02

+
0,5 2

3
1

85

Rz 4

Rz 6.3

Rz 6.3

Rz 4

Rz 4

!

Ref. A B C D E G H Balinit Cfi

ED.068200 6 12 14 10 14 6 10 •• 

ED.088200 8 14 16 12 16 8 12 ••

ED.108200 10 16 18 14 18 8 14 ••

ED.128200 12 16 18 16 20 8 15 ••

M
ax

. 1
8

M
ax

. 2
0

Min. 1

IM
PO

RT
AN

T

!

Special lengths of 275 and 350mm. upon request.
Largos especiales de 275 y 350mm. bajo demanda.
Sonderlängen von 275 und 350mm. auf Anfrage.
Lunghezza speciale 275/350mm. su richiesta.
Dimensıes especiais de 275 e 350mm. quando pedido.
Longueurs spØciales de 275 et 350mm. sur demande.IM

PO
RT

AN
T

!

Max.
150ºC

Patented

Installation Guidelines
Consejos de Instalación • Richtlinien zur Installation • Consigli di Installazione • Instruçıes de Instalaçªo• Mode d�Installation

ED

https://cumsa.com/QRcEE
https://cumsa.com/QRcED


6766

T
2xDIN912

M8*

* not included
+0.05r8

ø16 H8

22.4 -0.2
M6

20 +2
20+2

22.4 -0.2

46
92

ø20 +0.1

r8

+0.126

+0.1
+0.05A

28

16

M8

not included

IM
PO

RT
AN

T

!

IM
PO

RT
AN

T

! With Support Plate Without Support Plate

Length ±0.05

IMPORTANT !

LD
95

Cad Insertion Point

DG

Special angles available upon request, please contact: technical@cumsa.com
`ngulos especiales disponibles bajo demanda, por favor, contactar: technical@cumsa.com
Sonderwinkeln auf Anfrage, bitte kontaktieren Sie: technical@cumsa.com
Angoli speciali disponibili su richiesta, nel caso, scrivete a: technical@cumsa.com
´ngulos especiais por encomenda, por favor contactar: technical@cumsa.com
Pour les angles spØci�ques, merci de contacter: technical@cumsa.comIM

PO
RT

AN
T

! Ref. A D T X

DG.264592 45 16 M6x30 16

DG.265092 50 22 M6x30 22

DG.265592 55 26 M6x35 26

Patented

14 8

Max. 56
M8x30
DIN912

Mat. 1.1213
Hardened 60–2 HRC

Mat. PKT-117
Hardened 42–2 HRC
Gas Nitrided � 840Hv

Mat. Brass

ł16 h6

D

Hardened 30-32 HRC

A -0.05

-0.0526

R8.5

X”

35 92

30
ł10

8.5

+5540

28

-0.1ł19.9

–0.2

19

M6x20
DIN912

1.5 -0.05

M10
Recommended

Rz 4

DOG LIFTER - DG 
ES Patín Vertical - DG  DE Vertikal Schrägschieber - DG  
IT Pattino Automatico - DG  PT Patim Automatico - DG  FR Cale Automatique - DG

Installation Guidelines
Consejos de Instalación • Richtlinien zur Installation • Consigli di Installazione • Instruçıes de Instalaçªo• Mode d�Installation

T
2xDIN912

ø12+0.1

r6

M5

+0.114

+0.1A

19.5
10

30
65

not included

IM
PO

RT
AN

T

! Length ±0.05

IMPORTANT !

LR
94

DOG LIFTER - DL
ES Patín Vertical - DL DE Vertikal Schrägschieber - DL 

 IT Pattino Automatico - DL PT  - DL FR Cale Automatique - DL

Cad Insertion Point

DL

!

Ref. A D T X

DL.143465 34 12 M4x20 18

DL.144065 40 18 M4x25 26

DL.144665 46 22 M4x30 31

Special angles available upon request, please contact: technical@cumsa.com
`ngulos especiales disponibles bajo demanda, por favor, contactar: technical@cumsa.com
Sonderwinkeln auf Anfrage, bitte kontaktieren Sie: technical@cumsa.com
Angoli speciali disponibili su richiesta, nel caso, scrivete a: technical@cumsa.com
´ngulos especiais por encomenda, por favor contactar: technical@cumsa.com
Pour les angles spØci�ques, merci de contacter: technical@cumsa.comIM

PO
RT

AN
T

!

A -0.05

-0.0514

10 6

X”

65

22

ł7.5

6.5

335 +3

19.5

ł12 -0.1

12-0.5

Max. 38

M5x20
DIN912

Mat. 1.1213
Hardened 60–2 HRC

Mat. Brass

ł10 h6

D

Hardened 30-32HRC

Mat. PKT-117
Hardened 42–2 HRC
Gas Nitrided � 840Hv 

r6.5

Rz 4

-0.050.5
M6

Recommended

Patented

Installation Guidelines
Consejos de Instalación • Richtlinien zur Installation • Consigli di Installazione • Instruçıes de Instalaçªo• Mode d�Installation

https://cumsa.com/QRcDG
https://cumsa.com/QRcDL


6968

Max. Xº
U

Min. V

+

L

øE

M

øA h6

2

1

3

Mat.1.1213

Rz 4

TM
99

BD
68DF

Machine
Mecanizar
Bearbeiten
Da aggiustare  
Maquinar
UsinerIM

PO
RT

AN
T

!

±2

Max. Xº
U

Min. V

+

L

øE

M

øA h6

2

1

3

Mat.1.1213

Rz 4

TM
99

BD
68DF

Machine
Mecanizar
Bearbeiten
Da aggiustare  
Maquinar
UsinerIM

PO
RT

AN
T

!

±2

Cad Insertion Point

Cad Insertion Point

Ref. A E L M U V X

VI.064200 6 10 15 214 0.5 12 5

VI.085200 8 12 20 217 0.5 12 10

VI.106200 10 14 20 219 0.5 14 15

VI.127200 12 16 20 222 1 14 20

LIFTER SHAFT
ES Varilla Figura  DE Stange für Geteilten Auswerfer   
IT Asta per inserto �gura PT Haste BalancØ FR Queue d�Aronde

VI

Patented

Installation Guidelines
Consejos de Instalación • Richtlinien zur Installation • Consigli di Installazione • Instruçıes de Instalaçªo• Mode d�Installation

FIXED LIFTER BASE
ES Deslizamiento Fijo DE Gelenkstück für Schrägauswerfer  
IT Scorrimento Fisso PT Deslizamento Fixo FR GlissiŁre Fixe

Ref. A B C D E F H T

DF.061220 6 12 20 11.5 12 0.5 10 M4x12

DF.081220 8 12 20 11.5 12 0.5 10 M5x12

DF.101624 10 16 24 13.5 14 0.5 12 M6x16

DF.121624 12 16 24 13.5 14 1 12 M8x16

DF.162032 16 20 32 19 18 1.5 16 M8x22

DF.202538 20 25 38 21 21 1.5 19 M10x25

DF.253148 25 31 48 28 26 2 24 M12x35

DF 

D

B

T
DIN912

øA

H

Mat. INOX 1.4034
Hardened 48±2 HRC

øC

Min. E

F
Not included

BD
70

HORIZONTAL AND ADAPTABLE BASE
ES Base Deslizamiento DE Führungsplatte für Waagerechte und Schräge Fläche  

IT Base di Socorrimento PT Base de Deslize FR Embase de Mouvement

Cad Insertion Point

Ref. A C D E F G L P Q R T Z

BD.122036 12 36 28 4 4.8 11.5 10 5 5 4 M5 20

BD.142266 14 66 42 4 6.3 11.5 10 5 5 4 M5 22

BD.162440 16 40 30 5 6.3 13.5 12 6 5 5 M6 24

BD.203260 20 60 44 5 8.3 19 15 6 5 5 M6 32

BD.253872 25 72 56 7 10.3 21 18 8 5 6 M8 38

BD.314890 31 90 74 8 13.3 28 18 10 8 8 M10 48

Ref. A C D E F G L P Q R T Z

BD.122836 12 36 28 4 4.8 11.5 10 5 5 4 M5 28

BD.143866 14 66 42 4 6.3 11.5 10 5 5 4 M5 38

BD.163240 16 40 30 5 6.3 13.5 12 6 5 5 M6 32

BD.204060 20 60 44 5 8.3 19 15 6 5 5 M6 40

BD.254672 25 72 56 7 10.3 21 18 8 5 6 M8 46

BD.315890 31 90 74 8 13.3 28 18 10 8 8 M10 58

BD
D

Z

Q

Q

Z

øP
DIN6325

r

Mat. PKT-117
Hardened 45±2 HRC 

Mat. PKT-117
Hardened 45±2 HRC 

r

Max. 20º

F

F

G
L

G

E

E

T

D

-0.1

-0.1

+0.1

+0.1

Mat.PKT-117

C-0.1

C -0.1

C

PøR

A+0.2

Rz 6.3

Rz 6.3

DF
69

B+0.2

øP
DIN6325

T

A-0.1

A-0.1

L

VI
69

DF BD
69

VI
69

DF BD
69

IM
PO

RT
AN

T

!

Angled Undercuts

Horizontal Undercuts

D

Z

Q

Q

Z

øP
DIN6325

r

Mat. PKT-117
Hardened 45±2 HRC 

Mat. PKT-117
Hardened 45±2 HRC 

r

Max. 20º

F

F

G
L

G

E

E

T

D

-0.1

-0.1

+0.1

+0.1

Mat.PKT-117

C-0.1

C -0.1

C

PøR

A+0.2

Rz 6.3

Rz 6.3

DF
69

B+0.2

øP
DIN6325

T

A-0.1

A-0.1

L

VI
69

DF BD
69

VI
69

DF BD
69

IM
PO

RT
AN

T

!

Angled Undercuts

Horizontal Undercuts

D

Z

Q

Q

Z

øP
DIN6325

r

Mat. PKT-117
Hardened 45±2 HRC 

Mat. PKT-117
Hardened 45±2 HRC 

r

Max. 20º

F

F

G
L

G

E

E

T

D

-0.1

-0.1

+0.1

+0.1

Mat.PKT-117

C-0.1

C -0.1

C

PøR

A+0.2

Rz 6.3

Rz 6.3

DF
69

B+0.2

øP
DIN6325

T

A-0.1

A-0.1

L

VI
69

DF BD
69

VI
69

DF BD
69

IM
PO

RT
AN

T

!

Angled Undercuts

Horizontal Undercuts

https://cumsa.com/QRcVI
https://cumsa.com/QRcDF
https://cumsa.com/QRcBD


7170

SPECIAL

Patented

SPECIAL SPRUNG CORE
ES Pinza Plana Especial  DE Sonder Federnder Auswerfer   
IT Pinza Piana Speciale PT Pinça Plana Especial  FR Ejecteur de Forme Special

How To Order This Part?
¿Cómo Realizar un Pedido? • Bestellvorgang • Come Realizzare un Ordine? • Como Realizar um Pedido? • Comment Effectuer une Ommande?

ORDER. When the enquiry is received, Cumsa will design the sprung core and send the drawing to the customer, with the unit price andthe 
delivery time, for acceptance.

ES PEDIDO. Una vez recibida la solicitud, CUMSA diseæara el plano de la pieza y lo enviarÆ al cliente, junto con el precio y el plazo para su aprobación.

DE BESTELLUNG. Nach Erhalt der Anfrage erstellt CUMSA eine Zeichnung des Fed. Auswerfers incl. Stückpreis und Lieferzeit, die vom Kunden   
     freigegeben werden muss.

IT ORDINE. Una volta ricevuta la richiesta, CUMSA disegnerà il progetto corrispondente e lo invierà al cliente, unito al prezzo e al tempo di  
    consegna, per la sua approvazione.

PT PEDIDO. Uma vez recebida a consulta, a CUMSA desenha a peça e envia o mesmo para o cliente, com o preço e prazo para a sua aprovaçªo.

FR  COMMANDE : A la rØception de votre demande, CUMSA dessinera le plan de dØtail de votre Øjecteur spØcial. Le dessin, ainsi que le prix et le  
     dØlai seront joints dans l�attente de votre validation.

DELIVERY. 4 weeks, from order con�rmation.

ES ENTREGA. El plazo de entrega es de 4 semanas, tras la con�rmación del pedido.

DE LIEFERUNG.Lieferzeit 4 Wochen ab Auftragsbestätigung.

IT REALIZZAZIONE. Il tempo di consegna Ł di 4 settimane, data conferma ordine.

PT ENTREGA. O prazo de entrega Ø de 4 semanas a partir da data de con�rmaçªo.

FR REALISATION : Le dØlai de livraison est de 4 semaines, à partir de la validation de l�offre.

4º Max. 2.5

F (Min. 0.5)

L

r

A g6

Xº (min. 3º)

B g6

D

C 0.5

E 0.1

+2

Mat.1.8159
Hardened 45±2 HRC

-0

+0
-2

+0.1
-0

B g6

Rz 6.3

Rz 6.3

Rz 6.3Rz 6.3

Rz 6.3 Rz 6.3

Open Position

Closed Position

!

!

!

The dimensions A, R and X° will be determined by CUMSA depending on the head dimensions required by the customer.
Las cotas A, R y X° serÆn determinadas en CUMSA segœn las dimensiones de la cabeza solicitadas por el cliente.
Die Maße A, R, und X° werden von CUMSA festgelegt und sind abhängig von den gewünschten Kopfmaßen.
Le quote A, R e X° saranno determinate da CUMSA secondo le dimensioni della testa richieste dal cliente.
A cota A, R y X° serªo determinadas pela CUMSA segundo as dimensıes da cabeça solicitada pelo cliente.
Les cotes A, R et X° sont dØterminØes par CUMSA en fonction des dimensions de la tŒte de l�Øjecteur.IM

PO
RT

AN
T

!

Ref. B C D E F L Quantity

1

2

Cad Insertion Point

UNDERCUT BASE UNIT
ES Soporte Deslizamiento DE Schrägauswerfer Basisführung  

IT Supporto di Scorrimento PT Suporte Deslize FR Douille de Guidage

ANGLED GUIDE BUSH
ES Casquillo Inclinado DE Schrägbuchse  

IT Bussola Inclinata PT Casquilho Inclinado FR Cale Escamotable

Cad Insertion Point

Cad Insertion Point

Ref. A B C D E L M P

SD.3220GR 32 37 20 27 18 80 180 10

SD.3824GR 38 40 24 28 19 80 210 12

SD.4528GR 45 44 28 30 21 100 250 16

Ref. A B C D E G H S T U X

CI.3034GR-5 30 34 34 16 20 6 0 M4x6 M6x16 10 5

CI.3438GR-5 34 38 38 20 24 8 0 M6x6 M8x20 12 5

CI.4040GR-5 40 40 44 20 27 8 0 M6x6 M8x20 16 5

CI.3034GR-10 30 34 34 16 20 6 7 M6x6 M6x16 10 10

CI.3438GR-10 34 38 38 20 24 8 8.5 M8x6 M8x20 12 10

CI.4040GR-10 40 40 44 20 27 8 8.5 M8x6 M8x20 16 10

CI.3034GR-15 30 34 34 16 20 6 7 M6x6 M6x16 10 15

CI.3438GR-15 34 38 38 20 24 8 8.5 M8x6 M8x20 12 15

CI.4040GR-15 40 40 44 20 27 8 8.5 M8x6 M8x20 16 15

CI.3034GR-20 30 34 34 16 20 6 7 M6x6 M6x16 10 20

CI.3438GR-20 34 38 38 20 24 8 8.5 M8x6 M8x20 12 20

CI.4040GR-20 40 40 44 20 27 8 8.5 M8x6 M8x20 16 20

CI

SD

Mold Closed Mold Open

øU H7

øA

øC

øD

Mat.1.7242
Hardened 58±3 HRC 

G

T
DIN7991

B

Xº

E

S

H

5 -0.1

±0.1

+0.05

-0.2

-0.1

g6

Rz 6.3

Rz 6.3

Rz 
4

Longer M available as special.
Posibilidad de varilla (cota M) mÆs larga.
Längere M-Maße als Sonderfertigung verfügbar.
Possibilità di avere M speciale di lunghezza maggiore.
Cota M de maiores dimensıes por encomenda.
PossibilitØ de tige plus longue (cote M).IM

PO
RT

AN
T

!

The unit and the rod are delivered separately.
El cuerpo y la varilla se entregan separados.
Die Schubstange ist nicht montiert.
Il gruppo e l�asta si consegnano separatamente.
O corpo e a haste sªo fornecidos em separado.
Le corps et la tige sont livrØs dØmontØs.IM

PO
RT

AN
T

!

Max.  20 ”

łP h6

Mat.1.2312
 �1.080.N/mm†

Mat.1.1213
Hardened 62–2 HRC

łP

M

L

C

E
D

B

A– 0.2

–2

– 2

–0.2
Rz 

4

Rz 4

Installation Guidelines
Consejos de Instalación • Richtlinien zur Installation • Consigli di Installazione 

Instruçıes de Instalaçªo• Mode d�Installation

https://cumsa.com/QRcPPS
https://cumsa.com/QRcCI
https://cumsa.com/QRcSD




7574

98/ 99/

92/

92/

98/

99/
Ejector Plate Spacer 
Distanciador Placa
Auswerferplatte Abstandhalter
Distanziale Piastra
Espaçador de Chapas
Entretoise de Passage

Safety Stopper 
Tope MagnØtico
Abstandhalter, magnetisch
Blocco Magnetico
Bloco MagnØtico
ButØe MagnØtique

EX-EY-EZ Rod Extension 
Alargo EX-EY-EZ
EX-EY-EZ Verlängerungsstange 
Estensione EX-EY-EZ 
Extensor para EX-EY-EZ
Extention pour EX-EY-EZ

EX-EY-EZ External Fixing
Fijación Externa EX-EY-EZ 
EX-EY-EZ Externe Befestigung 
EX-EY-EZ Fissaggio Esterno 
Fixaçªo Externa EX-EY-EZ 
Fixation Externe pour EX-EY-EZ

Ejector Foot
Distanciador Placa 
Anschlagscheibe
Distanziale Piastra 
Botªo de Encosto
Repos de Batterie

Shock Absorber 
Tope Amortiguador
Dämpfungsscheibe 
Blocco Ammortizzante
Batente Amortecedor
Repos de Batterie avec Amortissement

93/
Accelerated Ejector 
Acelerador Expulsión
Vorschub-Auswerfer
Acceleratore di Espulsione
Acelerador de Extracçªo
AccØlØrateur d�Éjection

94/
Threaded Limiter 
Limitador con Rosca
Auswerfer Begrenzer mit Gewindeaufnahme 
Limitatore Filettato
Limitador com Rosca 
Limiteur avec Vis

94/
Threaded Limiter Adapter 
Adaptador para Limitador Roscado
Gewindeadapter
Adattatore per Limitatore Filettato
Adaptador para Limitador Roscado
Adaptateur pour Limiteur avec Vis

95/ 96/
Dog Lifter Limiter 
Limitador Patín
Hubbegrenzer
Limitatore Pattino
Limitador Patim AutomÆtico
Limiteur

Ejector Base
Base Expulsora
Aufnahme für Auswerfer
Base Espulsore
Base de Extractores
Embases d�Éjection

90/
External Synchronized Plates 
Sincronizador de Placas Externo
Externe Plattensynchronisation 
Sincronizzatore di Piastre Esterno
Sincronizador Chapas Externo 
Synchronisation Mouvement Plaques

97/
Headless Ejector Pin 
Varilla Expulsora 
Auswerfer ohne Kopf 
Asta Espulsore
Extractor Sem Cabeça
Ejecteur sans TŒte

97/
Headless Ejector Sleeve
Tubular Expulsión
Auswerferhülsen ohne Kopf 
Espulsore Tubolare
Extractor Tubular sem Cabeça
Tubulaire sans TŒte

88/

79/ 80/

82/

External Double Ejection
Doble Expulsión Externa
Externer Zweistufenauswerfer
Doppia Espulsione Esterna
Dupla Extraçªo Externa
Double Éjection Externe

Superior Plate Separator
Separador Placas Superior
Superior Zweistufenauswerfer
Separatore Piastra Superiore
Separador de Chapas Superior
SØparateur de Plaques

Internal Latch Lock 
Gatillo Interno
Interner Klinkenzug 
Gancia Sgancia Interno
Gatilho Interno 
Tire Plaque Interne

Superior Double Ejector 
Doble Expulsión Superior
Zweistufenauswerfer DX
Doppia Espulsione Superiore
Dupla Extracçªo Superior
Double Ejection SupØrieur

External Superior Plate Separator 
Separador Placas Superiores Externa
Externe Obere Plattentrennung 
Separatore Piastre Superiori Esterno
Separador Chapas Superior Externo
SØparateur Plaque SupØrieure Externe

EJECTION INDEX
˝NDICE EXPULSIÓN / INHALTSVERZEICHNIS AUSWERFEN  

INDICE ESPULSIONE / ˝NDICE EXTRAC˙ˆO / INDEX ÉJECTIONS

76/ 76/
Plate Retainer 
Retensor Placas
Platten Verriegelung
Ritensore Piastra
Retensor de Placa
Tire Plaques

Stroke Limiter 
Limitador de Recorrido
Hubbegrenzer
Limitatore Apertura
Limitador de Curso
Limiteur de Course

77/
Modular Retainer 
Retensor Modular
Mitnehmer Modular
Ritensore Modulare
Retensor Modular
Retenue ModulØe

78/

81/

Latch Lock
Gatillo Simple
Klinkenzug
Gancia Sgancia
Gatilho Simples 
Crochet Ouverture GraduØ

87/
Compact Double Ejection
Doble Expulsión Compacta 
Kompakter Zweistufenauswerfer
Doppia Espulsione Compatta 
Dupla Extraçªo Compacta
Double Ejection Compact

86/
Rear Double Ejector
Doble Expulsión Inferior 
Zweistufenauswerfer DY
Doppia Espulsione Inferiore
Dupla Extracçªo Inferior 
Double Ejection infØrieur

85/
Double Ejection
Doble Expulsión 
Zweistufenauswerfer  
Doppia Espulsione
Dupla Extracçªo
Double Ejection

84/
Plate Accelerator
Elevador Placas 
Auswerferplatten-Beschleuniger
Accelleratore Piastra Espulsione
Acelerador de Chapa
AccØlØrateur Batterie d�Éjection



7776

RM
Cad Insertion Point

MODULAR RETAINER
ES Retensor Modular DE Mitnehmer Modular  
IT Ritensore Modulare PT Retensor Modular FR Retenue ModulØe

Max.
150ºC

Patented

2.8

65

60
16

16

2.5

Friction Area
Hardened 58±2 HRC

M8
DIN912

ø8
DIN6325

ø8
DIN6325

K

8

not included

not included not included

Mat. 1.8159
Hardened 45±3 HRC 

±0.1

Ref.

RM.651608

K*1 RM=7.5 kg K*2 RM=15 kg K*3 RM=22.5 kg K*4 RM=30 kg

K=Approximate resistance value that can be obtained by grouping clips.
K=Valor aproximado de resistencia que se puede obtener agrupando clips.
K=Zirka Widerstand beim Einbau entsprechend obiger Darstellung.
K=Valore approssimativo di resistenza che si può ottenere raggruppando piø ritensori.
K=Valor aproximado de resistŒncia que se pode obter agrupando clips.
K=Valeur approximative que l�on peut obtenir en assemblant les retenues.IM

PO
RT

AN
T

!

Fr
ee

 2
nd

 

St
ro

ke

1st St
ro

ke

Installation Guidelines
Consejos de Instalación • Richtlinien zur Installation • Consigli di Installazione • Instruçıes de Instalaçªo• Mode d�Installation

30 32

ø26 g6

2.5

9

M8x25
DIN912

M8x25
DIN912

ø4x15
DIN6325

-0.1 -0.1+0.5

1±0.2

Retention Force
Interchangeable SpringISO 10243 B

~40 Kg.

Mat. 1.2842
Hardened 60±2 HRC

Mat. 1.7243
Hardened 50±2 HRC

Rz 4

Possibility to reduce the max. opening (60mm.).
Posibilidad de reducir la apertura mÆxima (60mm.).
Der maximale Öffnungshub kann verringert werden (60mm).
Rende possibile ridurre l�apertura massima a 60mm.
Possibilidade de reduzir a abertura max. (60mm).
PossibilitØ de rØduire la course (maxi 60mm).IM

PO
RT

AN
T!

PR

SL
Cad Insertion Point

PLATE RETAINER
ES Retensor Placas DE Platten Verriegelung  

IT Ritensore Piastra PT Retensor de Placa FR Tire Plaques

STROKE LIMITER
ES Limitador de Recorrido DE Hubbegrenzer  

IT Limitatore Apertura PT Limitador de Curso FR Limiteur de Course

Ref.

PR.263230

Ref.

SL.602008

-0.5

16

ł10
DIN6325

90

7.8

11 20

–0.1

Magnetic
�xing

Mat. 1.2842
Hardened 58–2 HRC

60
Max. Stroke

Fr
ee

 2
nd

St
ro

ke

Ad
ju

st
ab

le
1st

 St
ro

ke

Installation Guidelines
Consejos de Instalación • Richtlinien zur Installation • Consigli di Installazione • Instruçıes de Instalaçªo• Mode d�Installation

Cad Insertion Point

https://cumsa.com/QRcRM
https://cumsa.com/QRcSL
https://cumsa.com/QRcPR


7978

ø14 H8

14

18

M6
M6

+0.1

ø36 H8

24+0.2

r5

12

25

+0.232

Ad
ju

st
ab

le
1st

 O
pe

ni
ng

2nd
 Fr

ee
 

Op
en

in
g

16 0

>0

IM
PO

RT
AN

T

!

IM
PO

RT
AN

T

!

ł18

ł14 h6

15.8

M6x20
4xDIN912

M6x16
DIN912

Mat. 1.1213
Hardened 62–2 HRC

Mat. 1.7242
Hardened 57–3 HRC

12R6

32
18

24

4.2 +0.1

+5230 18

ł36 g6

+

12 -0.1

36-0.05

6 6 +0.05

26-0.05

1st Stroke

2

Rz 4

Rz 4

4 x Cam �nger

BF. 241215

MX
Cad Insertion Point

INTERNAL LATCH LOCK
ES Gatillo Interno DE Interner Klinkenzug  
IT Gancia Sgancia Interno PT Gatilho Interno FR Tire Plaque Interne

Ref.

MX.143662

2 BF.241215 units included. More units can be ordered separately.
Se suministran 2 unidades de BF.241215. Se pueden pedir mÆs unidades por separado.
2 St. BF.241215 enthalten. Mehr Einheiten können einzeln bestellt werden.
Vengono forniti 2 BF.241215. E� possibile ordinarne altri separatamente.
2 unidades BF.241215 incluídas. Possibilidade de encomendar mais unidades individualmente.
2 unitØs BF.241215 inclus. PossibilitØe de commander à la piŁce.IM

PO
RT

AN
T!

Patented

Installation Guidelines
Consejos de Instalación • Richtlinien zur Installation • Consigli di Installazione • Instruçıes de Instalaçªo• Mode d�Installation

R
DIN6325

N

Not hardened

S
DIN7991

N

E

Mat. 1.2842
Hardened 55±3 HRC (Friction Area)

F

G

H B D

C

A

LM

Stop
P

DIN6325

T
DIN7991

Mat. 1.2510
Hardened 45±3 HRC

Rz 6.3

Rz 6.3

Rz 6.3

Rz 6.3

Rz 
6.3

GS

30

403020

2nd Opening Free

Adjustable 1st Opening
(Min.V)

!

Cad Insertion Point

LATCH LOCK
ES Gatillo Simple DE Klinkenzug  

IT Gancia Sgancia PT Gatilho Simples FR Crochet Ouverture GraduØ

Ref. A B C D E F G H L M N P (x2) R (x4) S (x2) T V Scale

GS.226616 22 66 16 38 75 30 25 32 105 10 15 Ø6x20 Ø6x30 M6x30 M6x35 10 40

GS.368619 36 86 19 46 102 43 32 42.7 153 12 20 Ø8x24 Ø8x36 M8x35 M8x40 11.5 60

GS.421024 42 106 24 56 124 51 40 50.2 190 15 24.5 Ø10x30 Ø10x40 M10x40 M10x45 14 80

After selecting the required stroke, �x the scale lever.
DespuØs de seleccionar el recorrido deseado, �jar la leva graduada.
Nach der Wahl des gew. Hubes befestigen Sie die skalierte Leiste.
Dopo aver selezionato la corsa richiesta, �ssare la riga graduata.
Depois de seleccionar o curso adequado, �xe a rØgua graduada. 
AprŁs avoir selectionnØe la course d�ouverture, �xer la rØgle graduØe.IM

PO
RT

AN
T

!

Patented

Installation Guidelines
Consejos de Instalación • Richtlinien zur Installation • Consigli di Installazione • Instruçıes de Instalaçªo• Mode d�Installation

SpacerIM
PO

RT
AN

T

!

https://cumsa.com/QRcMX
https://cumsa.com/QRcGS


8180

SX
Cad Insertion Point

SUPERIOR PLATE SEPARATOR
ES Separador Placas Superior DE Superior Zweistufenauswerfer  
IT Separatore Piastra Superiore PT Separador de Chapas Superior FR SØparateur de Plaques

Patented

0

>0
M10

ø60

42+0.2

+0.248
r8

22

38IM
PO

RT
AN

T

!

ł32

ł25  h6

32 5.5

M10x35
4xDIN912

Mat. 1.1213
Hardened 62–2 HRC

22

R8.5

48

42 62 -0.05

+5480 24

ł60 g6

+

51
1st Stroke

62 -0.05

M16
Recommended

Mat. 1.7243
Hardened 57–3 HRC 

Rz 4

Rz 4

4 x Cam �nger

BF. 423222

Ref.

SX.256062

2 BF.423222 units included. More units can be ordered separately.
Se suministran 2 unidades de BF.423222. Se pueden pedir mÆs unidades por separado.
2 St. BF.423222 enthalten. Mehr Einheiten können einzeln bestellt werden.
Vengono forniti 2 BF.423222. E� possibile ordinarne altri separatamente.
2 unidades BF.423222 incluídas. Possibilidade de encomendar mais unidades individualmente.
2 unitØs BF.423222 inclus. PossibilitØe de commander à la piŁce.

Ad
ju

st
ab

le
1s

t S
tro

ke
not included

Fr
ee

 2
nd

St
ro

ke
51

!

IM
PO

RT
AN

T

Installation Guidelines
Consejos de Instalación • Richtlinien zur Installation • Consigli di Installazione • Instruçıes de Instalaçªo• Mode d�Installation

DX
Cad Insertion Point

SUPERIOR DOUBLE EJECTOR
ES Doble Expulsión Superior DE Zweistufenauswerfer DX  

IT Doppia Espulsione Superiore PT Dupla Extracçªo Superior FR Double Ejection SupØrieur

Max.
150ºC

Patented

Min.16

Max.
L2

Max.
L1

not included

H
F

M

50

J

L
–2

K
C E

łB g6

łAg6

łG g6

łN g6

łD

-0.05
-0.16

-0.05
-0.16

Rz 4Rz 4
Rz 4 Rz 4 Rz 4

Mat. 1.7264
Hardened 57–3 HRC

Mat. 1.7243
Hardened 57–3 HRC

4 x Cam �nger

Ref. A B C D E F G H J K L M N L1 L2

DX.142622 14 26 16 30 34 20 16 4 125 7.2 243 M6 21 42 48

DX.163027 16 30 21 34 44 23 18 6 152 8 314 M8 24 54 80

Installation Guidelines
Consejos de Instalación • Richtlinien zur Installation • Consigli di Installazione • Instruçıes de Instalaçªo• Mode d�Installation

>00

IM
PO

RT
AN

T

!

https://cumsa.com/QRcSX
https://cumsa.com/QRcDX


8382

EX

Stroke

Stroke

not included

1 2

3 4

INSTALLATION GUIDELINES
ES Consejos de Instalación DE Richtlinien zur Installation  
IT Consigli di Installazione PT Instruçıes de Instalaçªo FR Mode d�Installation

EX
Cad Insertion Point

Ref. A B C D E F G H J K L L1 M R S T Min. Stroke Max. Stroke RF (N)

EX.140600 62 40 20 48 26 9 14 22 ł4x14 (DIN6325) 10.5 348 13 5.5 7.2 M8 M6x30 4 250 4.000

EX.200800 84 54 27 66 36 12 20 30 ł6x20 (DIN7979) 13.5 348 17.5 7.5 9.2 M12 M8x40 5 250 9.000

EX.321200 126 84 42 102 60 20 32 46 ł10x30 (DIN7979) 18.5 530 27 11.5 12.5 M16 M12x65 8 375 20.000

EX.501600 174 120 60 140 86 26 50 64 ł12x40 (DIN7979) 25 530 40 15.5 17 M24 M16x90 10 375 40.000

EXTERNAL SUPERIOR PLATE SEPARATOR
ES Separador Placas Superiores Externa DE Externe Obere Plattentrennung  

IT Separatore Piastre Superiori Esterno PT Separador Chapas Superior Externo FR SØparateur Plaque SupØrieure Externe

Mat. 1.1213
Hardened 60-62 HRC

Hardened 30-32 HRC 

 A 

R

T
 C 

 B 

F

 E 

D 

L+5

 M 

øJ

øK

Mat. 1.1213
Hardened 60-62 HRC

Mat. 1.2842
Hardened 60-62 HRC

Mat. 1.2739
Hardened 60-62 HRC

Mat.1.2312
Hardened Gas Nitrured

L1

øG

DIN912

S
Recommended

Hardened 30-32 HRC 

H

Stroke

not included

1 2

3 4

EW
92

EB
92

EW
92

EW
92

EB
92

EB
92

https://cumsa.com/QRciEX
https://cumsa.com/QRciEX
https://cumsa.com/QRcEX


8584

 

ł61

ł50

ł50 g6ł24 g6 ł6

ł63.3 ł73.8

1212

70

160

80

55

59

Mat. 1.7243
Hardened 58–2 HRC Mat. 1.7243

Hardened 57–3 HRC

Mat. 1.7243
Hardened 58–2 HRC

M10x40
DIN912

M6x16
4 x DIN912

M6x16
4 x DIN912

5

+1

Rz 
6.3

Rz 4
Rz 4

Rz 4

Rz 4

Rz 
6.3

4 x Cam �nger

CRRef. CR(N)

DE.243648 3.800

Use the scale from 0 to 30mm, to select the �rst stroke.
Seleccionar el primer recorrido mediante la regulación de 0 a 30 mm.
Um den 1. Hub festzulegen, die Einteilung von 0 - 30 mm.
Selezionare la prima corsa mediante la regolazione da 0 a 30mm.
Seleccionar o primeiro curso mediante a regulaçªo de 0 a 30 mm.
SØlectionner la 1Łre course par le curseur de 0 à 30 mm.IM

PO
RT

AN
T

!

DE
Cad Insertion Point

DOUBLE EJECTION
ES Doble Expulsión DE Zweistufenauswerfer  
IT Doppia Espulsione PT Dupla Extracçªo FR Double Ejection

Installation Guidelines
Consejos de Instalación • Richtlinien zur Installation • Consigli di Installazione • Instruçıes de Instalaçªo• Mode d�Installation

20

IM
PO

RT
AN

T

! Adjustable 1st opening
Ajustable en la 1ª apertura
Werkzeug öffnet Trennebene 1, Platte blockt
1ª apertura regolabile.
1ª abertura ajustavel
1ère ouverture ajustable

And free 2nd Opening
Y 2ª Apertura libre
Und freien 2. Hub
E una 2ª corsa libera
E um 2º curso livre
Puis un 2ème mouvement libre

EP
Cad Insertion Point

Mat. 1.3505
Hardened 58±2 HRC

Mat. 1.0503

øB

E

F G

M

D A

L max.

H max.

P
DIN 6325

T
DIN 912

C Max. N±0.2

Mat. 1.2842
Hardened 52±2 HRC

Rz 6.3

Rz 6.3

Rz 6.3

Rz 4

Mat. 1.3505
Hardened 58±2 HRC

Mat. 1.0503

øB

E

F G

M

D A

L max.

H max.

P
DIN 6325

T
DIN 912

C Max. N±0.2

Mat. 1.2842
Hardened 52±2 HRC

Rz 6.3

Rz 6.3

Rz 6.3

Rz 4

Mechanical 
Stop

>0

IM
PO

RT
AN

T

!

Ref. A B C D E F G H max. L max. M N P T Max. Force

EP.200813 20 8 13.2 25.8 9.4 11.4 5.9 11.6 4.4 5 15 Ø2.5x10 M3x12 125 kg.

EP.251016 25 10 16 32.3 11.8 14.3 7 15 5.7 6 18.5 Ø3x12 M4x16 250 kg.

EP.371522 37.5 15 22 48.5 17.7 21.5 10.5 23.5 9.1 8 25 Ø4x16 M6x25 350 kg.

EP.502030 50 20 30 64.6 23.6 28.6 14 32 12.5 10 34 Ø5x20 M8x30 800 kg.

PLATE ACCELERATOR
ES Elevador Placas DE Auswerferplatten-Beschleuniger  

IT Accelleratore Piastra Espulsione PT Acelerador de Chapa FR AccØlØrateur Batterie d�Éjection

Installation Guidelines
Consejos de Instalación • Richtlinien zur Installation • Consigli di Installazione • Instruçıes de Instalaçªo• Mode d�Installation

https://cumsa.com/QRcDE
https://cumsa.com/QRcEP


8786

M12

ø70

50+0.2

+0.260
R8

25

46

IM
PO

RT
AN

T
!

Max. 
56

Fr
ee

 2
nd

St
ro

ke

not included

25
r8.5

60

50

Mat. 1.1213
Hardened 62–2 HRC

52 -0.1 86 -0.1

32 6

+

ł32 h6

ł70 g6

M12x40
4xDIN912

+5495

Mat. 1.7243
Hardened 57–3 HRC 

Mat. 1.7243
Hardened 57–3 HRC

Rz 4

Rz 4

Rz 4

4 x Cam �nger

56
Max. Stroke

BF. 503225

SY
Cad Insertion Point

COMPACT DOUBLE EJECTION
ES Doble Expulsión Compacta DE Kompakter Zweistufenauswerfer  
IT Doppia Espulsione Compatta PT Dupla Extraçªo Compacta FR Double Ejection Compact

Ref.

SY.327054

2 BF.503225 units included. More units could be ordered separately.
Se suministran 2 unidades de BF.503225. Se pueden pedir mÆs unidades por separado.
2 St. BF.503225 enthalten. Mehr Einheiten können einzeln bestellt werden.
Vengono forniti 2 BF.503225. E� possibile ordinarne altri separatamente.
2 unidades BF.503225 incluídas. Possibilidade de encomendar mais unidades individualmente.
2 unitØs BF.503225 inclus. PossibilitØe de commander à la piŁce.IM

PO
RT

AN
T

!

Patented

Installation Guidelines
Consejos de Instalación • Richtlinien zur Installation • Consigli di Installazione • Instruçıes de Instalaçªo• Mode d�Installation

>00

IM
PO

RT
AN

T

!

Min.16

Max.
L2

not included

Max.
L1

50

M

J

L–2

łF

K

łA g6

łG g6

łEg6

łB g6łD

6C

Max. S

-0.1
-0.05

-0.1
-0.05

Mat. 1.7243
Hardened 57–3 HRC 

Mat. 1.7264
Hardened 57–3 HRC 

6

Rz 4

Rz 4Rz 4Rz 4
Rz 4

4 x Cam �nger

DY
Cad Insertion Point

REAR DOUBLE EJECTOR
ES Doble Expulsión Inferior DE Zweistufenauswerfer DY  

IT Doppia Espulsione Inferiore PT Dupla extracçªo inferior FR Double Ejection infØrieur

Ref. A B C D E F G J K L M L1 L2 S

DY.142825 14 28 25 32 21 25 16 185 7.2 270 M6 48 62 83

DY.163230 16 32 30 36 24 28 18 252 8 337 M8 60 89 123

Max.
150ºC

Patented

Installation Guidelines
Consejos de Instalación • Richtlinien zur Installation • Consigli di Installazione • Instruçıes de Instalaçªo• Mode d�Installation

https://cumsa.com/QRcSY
https://cumsa.com/QRcDY


8988

EY

INSTALLATION GUIDELINES
ES Consejos de Instalación DE Richtlinien zur Installation  
IT Consigli di Installazione PT Instruçıes de Instalaçªo FR Mode d�Installation

EY
Cad Insertion Point

Ref. A B C D E F G H J K L L1 M R S T Min. Stroke Max. Stroke RF (N)

EY.140600 62 70 50 48 38 18 14 22 ł6x20 10.5 348 13 5.5 7.2 M8 M6x30 6 30 4.000

EY.200800 84 94 67 66 50 26 20 30 ł8x20 13.5 348 17.5 7.5 9.2 M12 M8x40 8 40 9.000

EY.321200 126 144 102 102 82 38 32 46 ł10x30 18.5 530 27 11.5 12.5 M16 M12x65 14 60 20.000

EY.501600 174 200 140 140 113 53 50 64 ł12x40 25 530 40 15.5 17 M24 M16x90 20 80 40.000

EXTERNAL DOUBLE EJECTION
ES Doble Expulsión Externa DE Externer Zweistufenauswerfer  

IT Doppia Espulsione Esterna PT Dupla Extraçªo Externa FR Double Éjection Externe

 E 

 C 

 B 

øK

øJ

 M 

F

Mat. 1.2842
Hardened 60-62 HRC Mat. 1.2739

Hardened 60-62 HRC

Mat. 1.2312
Hardened Gas Nitrured

T

L+5

L1

H

 A 

D 

øG

DIN912

DIN7979

R

S
Recommended

Mat. 1.1213
Hardened 60-62 HRC

Hardened 30-32 HRC 

Mat. 1.1213
Hardened 60-62 HRC

Hardened 30-32 HRC 

not included

Stroke

1 2

3 4

Stroke

not included

1 2

3 4

EW
92

EB
92

EW
92

EW
92

EB
92

EB
92

https://cumsa.com/QRciEY
https://cumsa.com/QRciEY
https://cumsa.com/QRcEY


9190

EZ

Stroke

not included

1 2 3

INSTALLATION GUIDELINES
ES Consejos de Instalación DE Richtlinien zur Installation  
IT Consigli di Installazione PT Instruçıes de Instalaçªo FR Mode d�Installation

EZ
Cad Insertion Point

øJ

øK

 B E

R

W

T

L1

H

M

Mat. 1.2842
Hardened 60-62 HRC

Mat. 1.2312
Hardened Gas Nitrued

Mat. 1.2739
Hardened 60-62 HRC

Mat. 1.2312
Black oxide

L+5

V +5

R

øG

 A 

D 

DIN912  C F

øN

P
Recommended

S
Recommended

øQ

Mat. 1.1213
Hardened 60-62 HRC

Hardened 30-32 HRC 

EXTERNAL SYNCHRONIZED PLATES
ES Sincronizador de Placas Externo DE Externe Plattensynchronisation  

IT Sincronizzatore di Piastre Esterno PT Sincronizador Chapas Externo Externa FR Synchronisation Mouvement Plaques

Ref. A B C D E F G H J K L L1 M N P Q R S T V W Min. Stroke Max. Stroke RF (N)

EZ.140608 62 40 20 48 33 9 14 22 ł4x14 (DIN6325) 10.5 348 13 5.5 8 M5 30 7.2 M8 M6x30 300 20 4 250 4.000

EZ.200812 84 54 27 66 45 12 20 30 ł6x20 (DIN7979) 13.5 348 17.5 7.5 12 M8 42 9.2 M12 M8x40 300 25 5 250 9.000

EZ.321220 126 84 42 102 72 20 32 46 ł10x30 (DIN7979) 18.5 530 27 11.5 20 M12 65 12.5 M16 M12x65 450 42 8 375 20.000

EZ.501625 174 120 60 140 103 26 50 64 ł12x40 (DIN7979) 25 530 40 15.5 25 M16 92 17 M24 M16x90 450 60 10 375 40.000

Stroke

not included

1 2

3 4

EW
92

EB
92

EW
92

EW
92

EB
92

EB
92

https://cumsa.com/QRciEZ
https://cumsa.com/QRciEZ
https://cumsa.com/QRcEZ


9392

AE
Cad Insertion Point

ACCELERATED EJECTOR
ES Acelerador Expulsión DE Vorschub-Auswerfer  
IT Acceleratore di Espulsione PT Acelerador de Extracçªo FR AccØlØrateur d�Éjection

Patented

4 N

22

J

M

KR

G Q -0.05

øD

øB

øA

øC

øE

Mat. BRASS

Mat. 1.7225
Hardened 54±2 HRC

øP
(*)

+0.5

Rz 4

Rz 4

CR

Ref. A B C D E F G J K L M N P Q R CR (N)

AE.031620 3 16 20 12.5 22 13 14 8 32 22 17 37 - 4 3 1.800

AE.041620 4 16 20 12.5 22 13 14 8 32 22 17 37 - 4 3 1.800

AE.052430 5 24 30 16 34 16 20 15 44 36 27 57 2 4 3 2.800

AE.062430 6 24 30 16 34 16 20 15 44 36 27 57 2 4 3 3.800

AE.082430 8 24 30 17 34 17 20 15 44 36 27 57 2 4 3 4.700

AE.103036 10 30 36 21.5 40 21 28 20 62 46 34 78 2 6 4 6.400

AE.123036 12 30 36 21.5 40 21 28 20 62 46 34 78 2 6 4 7.600

(*) Possibility to key for using a curved ejector pin. (except AE.031620 & AE.041620)
(*) Posibilidad de usar un antigiro para los expulsores con forma. (excepto AE.031620 & AE.041620)
(*) Verdrehsicherung möglich für einen Auswerfer mit Kontur. (außer AE.031620 & AE.041620)
(*) PossibilitÆ di usare un antirotazione per gli espulsori sagomati. (salvo AE.031620 & AE.041620)
(*) Possibilidade de posicionar para extractores com per�l. (except AE.031620 & AE.041620)
(*) PossibilitØ d�indexer l�Øjecteur. (sauf AE.031620 & AE.041620)IM

PO
RT

AN
T

!

!

L

+3

øF

øD

+0.1øC

 

IMPORTANT

M +0.1
+0.2

BA / BT / BE
96

TM
98

99
TA

!

Installation Guidelines
Consejos de Instalación • Richtlinien zur Installation • Consigli di Installazione • Instruçıes de Instalaçªo• Mode d�Installation

Mat. 1.2312
Black Oxide

M

T
DIN912

S
DIN912

A  K

C
B

H

P

Height Adjust

LATERAL
ROD EXTENSION
For EZ

CENTRAL 
ROD EXTENSION
for EX-EY-EZ

EZ
90

EY
88

EX
82

EW
Cad Insertion Point

Cad Insertion Point

EX-EY-EZ ROD EXTENSION
ES Alargo EX-EY-EZ DE EX-EY-EZ Verlängerungsstange  

IT Estensione EX-EY-EZ PT Extensor para EX-EY-EZ FR Extention pour EX-EY-EZ

CENTRAL ROD EXTENSION

Ref. G L S Compatible with

EW.140033 14 330 M8 EX.14 / EY.14 / EZ.14

EW.200033 20 330 M12 EX.20 / EY.20 / EZ.20

EW.320049 32 495 M16 EX.32 / EY.32 / EZ.32

EW.500049 50 495 M24 EX.50 / EY.50 / EZ.50

CENTRAL EXTERNAL FIXING

Ref. A B C K H M P S T Compatible with

EB.140020 24 50 30 10.5 22 5.5 4.5 M8x25 M6x30 EX.14 / EY.14 / EZ.14

EB.200025 34 60 38 13.5 30 7.5 7 M12x35 M8x40 EX.20 / EY.20 / EZ.20

EB.320042 50 86 52 18.5 46 11.5 11 M16x45 M12x65 EX.32 / EY.32 / EZ.32

EB.500060 66 100 64 25 64 15.5 15 M24x60 M16x90 EX.50 / EY.50 / EZ.50

LATERAL EXTERNAL FIXING

Ref. A B C K H M P S T Compatible with

EB.140824 20 62 48 10.5 22 5.5 6 M5x20 M6x30 EZ.14

EB.201234 25 84 66 13.5 30 7.5 6.5 M8x25 M8x40 EZ.20

EB.322050 42 126 102 18.5 46 11.5 15 M12x50 M12x65 EZ.32

EB.502566 60 174 140 25 64 15.5 19 M16x60 M16x90 EZ.50

Order 2 lateral rod extension for each EZ. 
Pedir 2 extensiones laterales para cada EZ.
Bestellen Sie 2 seitliche Stangenverlängerung für jeden EZ.
Ordinare 2 estensioni laterali per ogni EZ.
Pedir 2 extensores laterais para cada EZ.
Demander 2 extensions latØrales pour chacune EZ.IM

PO
RT

AN
T

!

LATERAL ROD EXTENSION

Ref. G L S Compatible with

EW.140833 8 330 M5 EZ.14

EW.201233 12 330 M8 EZ.20

EW.322049 20 495 M12 EZ.32

EW.502549 25 495 M16 EZ.50

 L 

Mat.1.1213
Hardened 60-62 HRC

±2

øGøS

Hardened 30-32 HRC 

EB

EX-EY-EZ EXTERNAL FIXING
ES Fijación Externa EX-EY-EZ DE EX-EY-EZ Externe Befestigung 

IT EX-EY-EZ Fissaggio Esterno PT Fixaçªo Externa EX-EY-EZ FR Fixation Externe pour EX-EY-EZ

EZ
90

EY
88

EX
82

LATERAL
EXTERNAL FIXING
For EZ

CENTRAL 
EXTERNAL FIXING
for EX-EY-EZ

https://cumsa.com/QRcAE
https://cumsa.com/QRcEB
https://cumsa.com/QRcEW


95

94

1st stroke
�56

Free
2nd stroke

Mat. 1.2510
Hardened 58–2 HRC

Mat. 1.7264
Hardened 58–2 HRC

Mat. 1.7243
Hardened 58–2 HRC

12 -0.05

g6

-0.1

-0.1

ł36

A

ł14

14

18

M6x20
DIN912

ł29

12

42

ł21

ł30 g6

8

140

180

Mat. INOX. 1.4034
Hardened 46–2  HRC

Hardened 30-32 HRC

Rz 
4

Rz 
4

Rz 
6.3

DG
67

LD
Cad Insertion Point

DOG LIFTER LIMITER
ES Limitador Patín DE Hubbegrenzer  
IT Limitatore Pattino PT Limitador Patim AutomÆtico FR Limiteur

Ref. A

LD.122130 M10x1

LD.142130 M12x1

THREADED LIMITER
ES Limitador con Rosca DE Auswerfer - Begrenzer mit Gewindeaufnahme  

IT Limitatore Filettato PT Limitador com Rosca FR Limiteur avec Vis

THREADED LIMITER ADAPTER
ES Adaptador para Limitador Roscado DE Gewindeadapter  

IT Adattatore per Limitatore Filettato PT Adaptador para Limitador Roscado FR Cadaptateur pour Limiteur avec Vis

Cad Insertion Point

AL

LR

 L1

 L1

 L2

L1+L2

8+0.2

DL
66

Ref. B

AL.0800M4 M4x10

AL.0800M5 M5x10

AL.0800M6 M6x10

AL.0800M8 M8x10

Ref. A AL

LR.061620 6 -

LR.081620 8 ••

LR.101620 10 -

26 12

6
10

r7

3.54.5

M5x16
8-0.2

Max.
150ºC

Patented

ł10

ł19.8
ł24 ł20

A x M0.75

21 22
70

12
8

-0.05

-0.05

218 +2

g6

ł16g6

ł6

6

4.5
3.5

L1 40 L2 40� �

2 x Cam �nger

or

Rz 4

Rz 6.3

Rz 4

Mat. 1.2510
Hardened 58–2 HRC

Mat. 1.7243
Hardened 58–2 HRC

AL

PX / ED / EE
62/64/65

PS / DL / PW
59/66/60

16Bø8 x M0.75

Adaptable to LR.081620

-0.2

Mat. 1.5065

8±0.05

Installation Guidelines
Consejos de Instalación • Richtlinien zur Installation • Consigli di Installazione • Instruçıes de Instalaçªo• Mode d�Installation

Patented

https://cumsa.com/QRcLD
https://cumsa.com/QRcAL
https://cumsa.com/QRcLR


9796

øA g6

Mat. 1.2510
Hardened 60±2 HRC 

±3
L

Rz 2.5

BA / BE / BT
96

  � 1400 N/mm2   �950HV 0.3

F

łB H6 łA g6

A Ał0.016/10

–3L

E

Mat. 1.8550
Nitrided

Rz 2.5

Radius

Rz 1.6

IMPORTANT !BA / BT
96

HEADLESS EJECTOR PIN 
ES Varilla Expulsora DE Auswerfer ohne Kopf  
IT Asta Espulsore PT Extractor sem Cabeça FR Ejecteur sans TŒte

Indicate the desired L dimension after the reference.
Indicar la cota L necesaria despuØs de la referencia.
Gewünschte Länge L angeben.
Indicare la quota L desiderata dopo il codice.
Indique a dimensªo L desejada depois da referŒncia.
Indiquer longueur L dØsirØe aprŁs rØfØrence.

Indicate the desired L dimension after the reference.
Indicar la cota L necesaria despuØs de la referencia.
Gewünschte Länge L angeben.
Indicare la quota L desiderata dopo il codice.
Indique a dimensªo L desejada depois da referŒncia.
Indiquer longueur (L) dØsirØe aprŁs rØfØrence.

Ref. A L

VE.030... 3 600

VE.080... 8 800 1000

VE.100... 10 600 800

IM
PO

RT
AN

T!

IM
PO

RT
AN

T!

VE
Cad Insertion Point

TE

HEADLESS EJECTOR SLEEVE
ES Tubular Expulsión DE Auswerferhülsen ohne Kopf  
IT Espulsore Tubolare PT Extractor Tubular sem Cabeça FR Tubulaire sans TŒte 

Cad Insertion Point

Ref. A B E F L

TE.063... 6 3 3.2 30 400 500 600 800

TE.106... 10 6 6.2 40 400 500 600 800

TE.128... 12 8 8.2 45 400 500 600 800

Patented

Patented

øB g6 øB g6 øB g6

4

CR

Mat. Brass

øD

30

ø2

4

5

øAøA

øCøCøC

3+0.5

+1

2+0.1

4-0.05

+0.54

30

4-0.05

+0.54

30

4-0.05

+0.5

3.5 ±0.05

3.5 ±0.05 3.5 ±0.05

Mat. 1.7242
Hardened 58±2 HRC

Rz 6.3

Rz 4

Rz 6.3

BA BT BE

VE / TE VE
96 96

VE / TE
96

øD

øA

EJECTOR BASE
ES Base Expulsora DE Aufnahme für Auswerfer  

IT Base Espulsore PT Base de Extractores FR Embases d�Éjection

Ref. A B C CR (N)

BE.031115 3 11 15 > 1.800

BE.041216 4 12 16 > 1.800

BE.051317 5 13 17 > 2.800

Ref. A B C D CR (N)

BA.061418 6 14 18 3.5 > 3.800

BA.081620 8 16 20 5.5 > 4.700

BA.101822 10 18 22 7 > 6.400

BA.122024 12 20 24 9 > 7.600

Ref. A B C D CR (N)

BT.061418 6 14 18 4.2 > 3.800

BT.081620 8 16 20 6.2 > 4.700

BT.101822 10 18 22 7 > 6.400

BT.122024 12 20 24 9 > 7.600

BA-BE-BT

1

3

2

4

5

TM
98

TA
99

Cad Insertion Point

Max.
150ºC

Patented

Installation Guidelines
Consejos de Instalación • Richtlinien zur Installation • Consigli di Installazione • Instruçıes de Instalaçªo• Mode d�Installation

https://cumsa.com/QRcTE
https://cumsa.com/QRcVE
https://cumsa.com/QRcBABEBT


9998

Cad Insertion Point

Cad Insertion Point

TR

TA   

ø40

M8x25
DIN912

A

Mat. 1.7225
Hardened 30±2 HRC

Rz 6.3

EJECTOR PLATE SPACER
ES Distanciador Placa DE Auswerferplatte Abstandhalter  
IT Distanziale Piastra PT Espaçador de Chapas FR Entretoise de Passage

SHOCK ABSORBER
ES Tope Amortiguador DE Dämpfungsscheibe  
IT Blocco Ammortizzante PT Batente Amortecedor FR Repos de Batterie avec Amortissement

Ref. A

TR.204008 20

TR.404008 40

8 +0.1

ø28

M6 x 25
DIN7991

10

not included

Mat. 1.7242
Hardened 58±2 HRC Rz 6.3

Mold ClosedMold Open

BA-BE-BT
88

TM

DP

8 +0.1

ø28

M6 x 25
DIN7991

10

not included

Mat. 1.7242
Hardened 58±2 HRC Rz 6.3

Mold ClosedMold Open

BA-BE-BT
88

TM

DP

Ref.

TA.280806

Supplied only in bags of 4 units.
Suministrado en bolsas de 4 uds.
Verpackungseinheit 4 Stück.
Vendute in confezioni da 4 pezzi.
Fornecidos em sacos de 4 unidades.
EmballØ en sac de 4 unitØs.IM

PO
RT

AN
T

!

Installation Guidelines
Consejos de Instalación • Richtlinien zur Installation • Consigli di Installazione • Instruçıes de Instalaçªo• Mode d�Installation

SAFETY STOPPER 
ES Tope MagnØtico DE Abstandhalter Magnetisch  

IT Blocco Magnetico  PT Bloco MagnØtico FR ButØe MagnØtique

Cad Insertion Point

Cad Insertion Point

Ref. A B C D

DP.200506 20 5 6.5 3.5

DP.250508 25 5 8.5 4.4

DP.280610 28 6 12 5.5

TM

DP

90º

D+0.1

øA

Mat. 1.7242
øC

B

Rz 6.3

Rz 6.3

A-0.1

ł22

Magnetic Area
(NdFeB)

Mat. 1.7242
Hardened 58–3 HRC

�60N

�20N

Rz 6.3

EJECTOR FOOT
ES Distanciador Placa DE Anschlagscheibe  

IT Distanziale Piastra PT Botªo de Encosto FR Repos de Batterie

Ref. A

TM.102214 10

TM.122214 12.5

TM.152214 15

TM.202214 20

not included

BA / BE / BT
96

TM

DP

Installation Guidelines
Consejos de Instalación • Richtlinien zur Installation • Consigli di Installazione • Instruçıes de Instalaçªo• Mode d�Installation

https://cumsa.com/QRcTA
https://cumsa.com/QRcTR
https://cumsa.com/QRcTM
https://cumsa.com/QRcDP




103102

112/

114/

115/

112/ 113/

114/

115/ 116/

Xtra Date Stamp
Fechador Extra
Xtra Datumsteller 
Datario Extra 
Datador Extra 
Dateur Extra

Temperature Dater
Fechador Temperatura 
Datumsteller, wärmebeständig
Datario Temperatura
Datador Temperatura
Dateur Haute TempØrature

Block Base
Base Monobloque
Aufnahme Datumsblock 
Base Monoblocco
Base Monobloco
Multi Dateur

Xtra Insert
Inserto Extra
Xtra Einsatz
Inserto Extra 
Postiço Extra
Insert Extra

Double Date Stamp
Fechador Doble
Zweifach-Datumstempel 
Datario Doppio
Datador Duplo
Dateur Double

Temperature Insert
Inserto Temperatura
Einsätze, wärmebeständig
Inserto Temperatura
Indicador Temperatura
Insert Haute TempØrature

Block Insert
Postizo Monobloque
Einsätze für Datumsblöcke
Inserto Monoblocco
Postiço Monobloco 
Inserts Multi Dateur

Cycle Counter
Contador Ciclos
Zählwerk 
Conta Cicli
Contador de Ciclos
Compteur de Cycle

107/

104/

110/

111/

107/

110/

111/

108/

104/

108/

106/

109/

106/

104/

Reference Insert
Inserto Referencia
Recyclingeinsätze 
Inserti di Riciclaggio 
Indicadores de Reciclagem
Pion de Recyclage

Remote Date Stamp
Fechador Remoto
Ferngesteuerter Datumssteller
Datario Remoto
Remote Date Stamp
Dateur à Reglage Exterieur

Date Stamp 
Fechador Anual 
Datumsteller 
Datario Annuale
Datador Anual 
Corps Dateur

Date Stamp Plus 
Fechador Anual Plus
Datumsteller Plus 
Datario Annuale Plus
Datador Anual Plus
Dateur Plus

Mark Insert
Inserto Marca
Einsätze für Symbole  
Inserto Simbolo
Postiço de Marcas
Insert de Marquage

Date Insert 
Inserto Anual
Einsätze für Datumsteller 
Inserto Datario
Indicador Anual
Insert Dateur

Removal Jig 
Extractor Fechador
Abzieher für Datumsteller  
Estrattore Datario 
Extrator de Datador  
Extracteur pour Dateur

Interchangeable Insert
Inserto Intercambiable
Einsätz, austauschbar
Inserto Intercambiabile
Postiço IntermutÆvel 
Ensemble Interchangeable

Remote Comand
Mando Remoto
Fernbedienbar
Comando Remoto 
Comando Remoto
Commande à Distance

Turning Insert 
Inserto Giratorio
Einsätze Drehbar 
Inserto Girante
Postiço Giratório 
Insert Tournant

Turning Key 
Llave de Giro
Montageschlüssel
Chiave der Aggiornamento 
Chave de Rotaçªo
ClØ de Changement d�Information

Unit Date Stamp 
Fechador Unitario
Datumstellereinheit 
Datario Unitario
Datador UnitÆrio  
Kit Mini Dateur

Shaft Cutting Jig
Util de Corte para la Varilla
Einstellungsvorrichtung Zum Ablängen
Utensile per Taglio Asta
Gabarito para Corte de Veio de Transmissªo
Outil de Coupe pour les Tiges

Remote Date Stamp Shaft Set
Conjunto Varilla para Fechador Remoto
Fernbedienbares Wellenset
Set Asta per Datario Remoto
Conjunto Transmissªo para Datador Remoto
Jeu de Tige pour Changement d�Information

TRACEABILITY INDEX
˝NDICE TRAZABILIDAD / INHALTSVERZEICHNIS KENNZEICHNUNG 

INDICE RINTRACCIABILIT̀  / ˝NDICE RASTREABILIDADE / INDEX TRA˙ABILITÉS
































































	Slides home
	MG
	MC

	web: 
	ACCESSORIES: 
	VACUUM: 
	TRACEABILITY: 
	EJECTION: 
	UNDERCUTS: 
	SLIDES: 
	ACCESSORIES INDEX: 
	CK: 
	FD: 
	LV: 
	RD: 
	RF: 
	UA: 
	UC: 
	UM: 
	UU: 
	VA: 
	VB: 
	VD: 
	VE: 
	VG: 
	VH: 
	VI: 
	VJ: 
	VM: 
	VP: 
	VS: 
	VT: 
	VV: 
	WF: 
	WL: 
	WP: 
	XR: 
	RL: 
	RM: 
	RR: 
	SA: 
	SB: 
	SC: 
	SD: 
	SL: 
	SM: 
	Special: 
	SU: 
	SX: 
	SY: 
	TA: 
	TB: 
	TE: 
	TH: 
	TK: 
	TL: 
	TM: 
	TO: 
	TR: 
	TV: 
	MB: 
	MC: 
	MG: 
	MK: 
	MN: 
	MX: 
	MS: 
	NP: 
	NR: 
	PA: 
	PF: 
	PH: 
	PI: 
	PM: 
	PO: 
	PR: 
	PS: 
	PT: 
	PW: 
	PX: 
	RA: 
	RC: 
	RCM: 
	FP: 
	FR: 
	FT: 
	FU: 
	FV: 
	FX: 
	GI: 
	GR: 
	GS: 
	IA: 
	IG: 
	II: 
	IM: 
	IR: 
	IT: 
	IU: 
	IX: 
	JR: 
	JV: 
	KR: 
	LD: 
	LR: 
	CP: 
	CS: 
	CT: 
	CV: 
	CX: 
	DE: 
	DF: 
	DG: 
	DK: 
	DL: 
	DP: 
	DR: 
	DX: 
	DY: 
	EB: 
	ED: 
	EE: 
	EF: 
	EP: 
	EW: 
	EX: 
	EY: 
	FA: 
	FC 1: 
	EJECTION INDEX: 
	SLIDES INDEX: 
	TRACEABILITY INDEX : 
	UNDERCUTS INDEX  : 
	VACUUM INDEX: 
	AE: 
	AL: 
	AP: 
	AS: 
	BA: 
	BA 1: 
	BG: 
	BI: 
	BM: 
	CA: 
	CC: 
	CF: 
	CG SET: 
	CG : 
	CI: 
	BA 2: 
	BC: 
	BD: 
	Caixa CP 3: 
	Caixa IR 3: 
	Caixa FA IA 3: 
	Caixa TO 3: 
	BM PM 3: 
	Caixa GI 6: 
	Caixa CG 3: 
	Caixa BR 3: 
	Caixa CA 3: 
	Botón 631: 
	Caixa TM 6: 
	Caixa TA 11: 
	Caixa BA BE BT 6: 
	Caixa WP 3: 
	Caixa ED 3: 
	Caixa PS 3: 
	Caixa PF 3: 
	Caixa SD 3: 
	Caixa CI 3: 
	Botón 632: 
	Caixa VI 6: 
	Caixa DF 3: 
	Caixa BD 4: 
	Caixa TM 8: 
	Caixa TA 12: 
	Caixa SU 3: 
	Caixa FD 3: 
	Caixa PI 3: 
	Caixa TO 5: 
	VA 3: 
	Caixa FP 3: 
	Caixa IA 3: 
	Caixa BR 4: 
	Caixa UA 3: 
	Caixa UC 4: 
	Caixa JR 3: 
	Caixa BR 5: 
	Caixa TB 3: 
	Caixa EP 3: 
	Caixa TA 13: 
	Caixa KR 3: 
	Caixa FC 3: 
	Caixa DL 3: 
	Caixa LR 3: 
	Caixa PX 3: 
	Caixa PW 3: 
	Caixa EE 3: 
	Caixa DX 3: 
	Caixa TM 10: 
	Caixa TH 3: 
	Caixa BR 6: 
	Caixa CP 2: 
	Caixa IR 2: 
	Caixa FA IA 2: 
	Caixa TO 2: 
	Caixa VA 2: 
	BM PM 2: 
	Caixa GI 5: 
	Caixa CG 2: 
	Caixa BR 2: 
	Caixa CA 2: 
	Botón 633: 
	Caixa TM 4: 
	Caixa TA 10: 
	Caixa BA BE BT 5: 
	Caixa WP 2: 
	Caixa ED 2: 
	Caixa PS 2: 
	Caixa PF 2: 
	Caixa SD 2: 
	Caixa CI 2: 
	Botón 634: 
	Caixa VI 5: 
	Caixa DF 2: 
	Caixa BD 3: 
	Caixa TM 11: 
	Caixa TA 14: 
	Caixa FD 2: 
	Caixa PI 2: 
	Caixa TO 7: 
	VA 2: 
	Caixa FP 2: 
	Caixa IA 2: 
	Caixa BR 7: 
	Caixa UA 2: 
	Caixa JR 2: 
	Caixa BR 8: 
	Caixa TB 2: 
	Caixa EP 2: 
	Caixa TA 15: 
	Caixa KR 2: 
	Caixa FC 2: 
	Caixa DL 2: 
	Caixa LR 2: 
	Caixa PX 2: 
	Caixa PW 2: 
	Caixa EE 2: 
	Caixa DX 2: 
	Caixa TM 12: 
	Caixa TH 2: 
	Caixa BR 9: 
	Caixa RA: 
	Caixa BG: 
	Caixa BI II: 
	Caixa IM: 
	Caixa GR: 
	Caixa SC: 
	Caixa RC RCM: 
	Caixa SX: 
	Caixa WL: 
	Caixa RF: 
	Caixa SY: 
	Caixa EZ: 
	Caixa CC: 
	Caixa MX: 
	Caixa FX: 
	Caixa PR: 
	Caixa SL: 
	Caixa UU: 
	Caixa DY: 
	Caixa LV: 
	Caixa VD: 
	Caixa PH: 
	Caixa NR: 
	Caixa VM: 
	Caixa TM 3: 
	Caixa TM 5: 
	Caixa TM 7: 
	Caixa TM 9: 
	Caixa TA 3: 
	Caixa TA 5: 
	Caixa TA 7: 
	Caixa TO 4: 
	Caixa TO 6: 
	Caixa GI 3: 
	Index BC 3: 
	Index CA 3: 
	Index UC 2: 
	Index UA 2: 
	Index CG 3: 
	Index RA 3: 
	Index GI 2: 
	Index GR 3: 
	Index CS 3: 
	Index MG 4: 
	Index MS 2: 
	Index SU 2: 
	Index BG 2: 
	Index MB 2: 
	Index MC 2: 
	Index UU 3: 
	Index CG 5: 
	Index RC 4: 
	Index PO 4: 
	Index RCM 4: 
	Ejection home 68: 
	Traceability home 68: 
	Vacuum home 68: 
	Accessories home 68: 
	Botón 640: 
	Undercuts home 68: 
	SLIDES 16: 
	QR MS-V: 
	SLIDES 17: 
	QR MS: 
	Ejection home 67: 
	Traceability home 67: 
	Vacuum home 67: 
	Accessories home 67: 
	Botón 706: 
	Undercuts home 134: 
	QR MB: 
	QR MG: 
	QR MC: 
	Ejection home 2: 
	Traceability home 2: 
	Vacuum home 2: 
	Accessories home 2: 
	Botón 707: 
	Undercuts home 71: 
	SLIDES 2: 
	SLIDES 3: 
	QR UU: 
	QR SU: 
	Ejection home 3: 
	Traceability home 3: 
	Vacuum home 3: 
	Accessories home 3: 
	Botón 708: 
	Undercuts home 72: 
	SLIDES 18: 
	QR CS-V: 
	SLIDES 19: 
	QR CS: 
	Ejection home 69: 
	Traceability home 69: 
	Vacuum home 69: 
	Accessories home 69: 
	Botón 709: 
	Undercuts home 69: 
	QR BC: 
	QR CA: 
	QR CG SET: 
	SLIDES 6: 
	SLIDES 7: 
	Ejection home 5: 
	Traceability home 5: 
	Vacuum home 5: 
	Accessories home 5: 
	Botón 711: 
	Undercuts home 74: 
	QR BG: 
	QR GR: 
	QR GI: 
	SLIDES 8: 
	SLIDES 9: 
	Caixa GI: 
	Ejection home 6: 
	Traceability home 6: 
	Vacuum home 6: 
	Accessories home 6: 
	Botón 712: 
	Undercuts home 75: 
	QR RA: 
	QR CG: 
	SLIDES 10: 
	SLIDES 11: 
	Caixa GI 2: 
	Caixa GI 4: 
	Ejection home 7: 
	Traceability home 7: 
	Vacuum home 7: 
	Accessories home 7: 
	Botón 713: 
	Undercuts home 76: 
	QR RCM: 
	QR RC: 
	QR PO: 
	SLIDES 12: 
	SLIDES 13: 
	Ejection home 8: 
	Traceability home 8: 
	Vacuum home 8: 
	Accessories home 8: 
	Botón 714: 
	Undercuts home 77: 
	QR UA: 
	QR UC: 
	SLIDES 14: 
	SLIDES 15: 
	Ejection home 9: 
	Traceability home 9: 
	Vacuum home 9: 
	Accessories home 9: 
	Botón 715: 
	Undercuts home 78: 
	Index XR 2: 
	Index AP 2: 
	Index CX 2: 
	Index BD 2: 
	Index SD 2: 
	Index CI 2: 
	Index Special 2: 
	Index VI 2: 
	Index DF 2: 
	Index PW 2: 
	Index PX 2: 
	Index ED 2: 
	Index DL 2: 
	Index EE 2: 
	Index DG 2: 
	Index MK 2: 
	Index RD 2: 
	Index RF 2: 
	Index WL 2: 
	Index CK 2: 
	Index DK 2: 
	Index FC 2: 
	Index WF 2: 
	Index DR 2: 
	Index KR 2: 
	Index PF 2: 
	Index PS 2: 
	Index WP 2: 
	Ejection home 70: 
	Traceability home 70: 
	Vacuum home 70: 
	Accessories home 70: 
	Botón 716: 
	Undercuts home 70: 
	QR Double Rack: 
	Ejection home 11: 
	Traceability home 11: 
	Vacuum home 11: 
	Accessories home 11: 
	Botón 717: 
	Undercuts home 79: 
	QR DR: 
	Video DR: 
	Caixa DR KR: 
	Caixa DR: 
	Ejection home 12: 
	Traceability home 12: 
	Vacuum home 12: 
	Accessories home 12: 
	Botón 718: 
	Undercuts home 80: 
	QR RF: 
	QR DK: 
	UNDERCUTS 2: 
	UNDERCUTS 3: 
	Caixa DR 2: 
	Ejection home 13: 
	Traceability home 13: 
	Vacuum home 13: 
	Accessories home 13: 
	Botón 719: 
	Undercuts home 81: 
	QR XR: 
	Video XR: 
	UNDERCUTS 4: 
	UNDERCUTS 5: 
	Caixa XR: 
	Ejection home 14: 
	Traceability home 14: 
	Vacuum home 14: 
	Accessories home 14: 
	Botón 720: 
	Undercuts home 82: 
	QR FC: 
	QR KR: 
	UNDERCUTS 6: 
	UNDERCUTS 7: 
	Caixa KR: 
	Ejection home 15: 
	Traceability home 15: 
	Vacuum home 15: 
	Accessories home 15: 
	Botón 721: 
	Undercuts home 83: 
	Caixa FC: 
	Caixa TR: 
	Caixa RD: 
	Caixa SM: 
	Caixa CK: 
	Caixa MK: 
	QR MK: 
	QR RD: 
	QR CK: 
	UNDERCUTS 9: 
	UNDERCUTS 11: 
	UNDERCUTS 13: 
	Caixa RL: 
	Ejection home 16: 
	Traceability home 16: 
	Vacuum home 16: 
	Accessories home 16: 
	Botón 722: 
	Undercuts home 84: 
	QR WL: 
	Video WL: 
	UNDERCUTS 8: 
	UNDERCUTS 10: 
	Ejection home 17: 
	Traceability home 17: 
	Vacuum home 17: 
	Accessories home 17: 
	Botón 656: 
	Undercuts home 85: 
	QR WF: 
	QR WP: 
	UNDERCUTS 12: 
	UNDERCUTS 14: 
	Ejection home 18: 
	Traceability home 18: 
	Vacuum home 18: 
	Accessories home 18: 
	Botón 723: 
	Undercuts home 86: 
	QR PS: 
	QR PF: 
	UNDERCUTS 15: 
	UNDERCUTS 16: 
	Caixa TA 1: 
	Ejection home 19: 
	Traceability home 19: 
	Vacuum home 19: 
	Accessories home 19: 
	Botón 724: 
	Undercuts home 87: 
	QR AP: 
	QR PW: 
	UNDERCUTS 17: 
	UNDERCUTS 18: 
	Caixa TA 2: 
	Caixa TA 4: 
	Ejection home 20: 
	Traceability home 20: 
	Vacuum home 20: 
	Accessories home 20: 
	Botón 725: 
	Undercuts home 88: 
	QR CX: 
	QR PX: 
	UNDERCUTS 19: 
	UNDERCUTS 20: 
	Caixa TA 6: 
	Ejection home 21: 
	Traceability home 21: 
	Vacuum home 21: 
	Accessories home 21: 
	Botón 726: 
	Undercuts home 89: 
	QR EE: 
	QR ED: 
	UNDERCUTS 21: 
	UNDERCUTS 22: 
	Caixa TA 8: 
	Caixa TA 9: 
	Ejection home 22: 
	Traceability home 22: 
	Vacuum home 22: 
	Accessories home 22: 
	Botón 727: 
	Undercuts home 90: 
	QR DG: 
	QR DL: 
	UNDERCUTS 23: 
	UNDERCUTS 24: 
	Caixa LR: 
	Caixa LD: 
	Ejection home 23: 
	Traceability home 23: 
	Vacuum home 23: 
	Accessories home 23: 
	Botón 728: 
	Undercuts home 91: 
	QR VI: 
	QR DF: 
	QR BD: 
	UNDERCUTS 25: 
	UNDERCUTS 26: 
	UNDERCUTS 28: 
	Caixa VI: 
	Caixa VI 2: 
	Caoxa DF: 
	Caixa VI 3: 
	Caixa VI 4: 
	Caixa BD: 
	Caixa BD 2: 
	Ejection home 24: 
	Traceability home 24: 
	Vacuum home 24: 
	Accessories home 24: 
	Botón 729: 
	Undercuts home 92: 
	QR Special: 
	QR SD: 
	QR CI: 
	UNDERCUTS 27: 
	UNDERCUTS 29: 
	UNDERCUTS 31: 
	Ejection home 25: 
	Traceability home 25: 
	Vacuum home 25: 
	Accessories home 25: 
	Botón 730: 
	Undercuts home 93: 
	Index TR: 
	Index EW: 
	Index EB: 
	Index TM: 
	Index DP: 
	Index TA: 
	Botón 290: 
	Index LR: 
	Index AL: 
	Index LD: 
	Index BA BE BT: 
	Index EZ: 
	Index VE: 
	Index TE: 
	Index EY: 
	Index SX: 
	Index MX: 
	Index DX: 
	Index EX: 
	Index PR: 
	Index SL: 
	Index RM: 
	Index GS: 
	Index SY: 
	Index DY: 
	Index DE: 
	Index EP: 
	Ejection home 66: 
	Traceability home 66: 
	Vacuum home 66: 
	Accessories home 66: 
	Botón 731: 
	Undercuts home 94: 
	QR RM: 
	EJECTION 2: 
	QR PR: 
	QR SL: 
	Ejection home 26: 
	Traceability home 26: 
	Vacuum home 26: 
	Accessories home 26: 
	Botón 732: 
	Undercuts home 95: 
	QR MX: 
	QR GS: 
	EJECTION 3: 
	EJECTION 4: 
	Ejection home 27: 
	Traceability home 27: 
	Vacuum home 27: 
	Accessories home 27: 
	Botón 733: 
	Undercuts home 96: 
	QR SX: 
	QR DX: 
	EJECTION 5: 
	EJECTION 6: 
	Ejection home 28: 
	Traceability home 28: 
	Vacuum home 28: 
	Accessories home 28: 
	Botón 734: 
	Undercuts home 97: 
	QR EX: 
	Video EX: 
	EJECTION 7: 
	EJECTION 8: 
	QR EX 2: 
	Caixa EB: 
	Caixa EW: 
	Ejection home 29: 
	Traceability home 29: 
	Vacuum home 29: 
	Accessories home 29: 
	Botón 735: 
	Undercuts home 98: 
	Botón 321: 
	QR EP: 
	EJECTION 9: 
	EJECTION 10: 
	Ejection home 30: 
	Traceability home 30: 
	Vacuum home 30: 
	Accessories home 30: 
	Botón 736: 
	Undercuts home 99: 
	QR SY: 
	QR DY: 
	EJECTION 11: 
	EJECTION 12: 
	Ejection home 31: 
	Traceability home 31: 
	Vacuum home 31: 
	Accessories home 31: 
	Botón 737: 
	Undercuts home 100: 
	QR EY: 
	Video EY: 
	EJECTION 13: 
	EJECTION 14: 
	QR EY 2: 
	Caixa EB 2: 
	Caixa EW 2: 
	Ejection home 32: 
	Traceability home 32: 
	Vacuum home 32: 
	Accessories home 32: 
	Botón 738: 
	Undercuts home 101: 
	QR EZ: 
	Video EZ: 
	EJECTION 15: 
	EJECTION 16: 
	QR EZ 2: 
	Caixa EB 3: 
	Caixa EW 3: 
	Ejection home 33: 
	Traceability home 33: 
	Vacuum home 33: 
	Accessories home 33: 
	Botón 739: 
	Undercuts home 102: 
	QR AE: 
	QR EW: 
	QR EB: 
	EJECTION 17: 
	EJECTION 18: 
	EJECTION 20: 
	Caixa EX: 
	Caixa EY: 
	EZ: 
	Caixa EX 2: 
	Caixa EY 2: 
	EZ 2: 
	Caixa TM: 
	Caixa TA: 
	Caixa BA BE BT: 
	Ejection home 34: 
	Traceability home 34: 
	Vacuum home 34: 
	Accessories home 34: 
	Botón 740: 
	Undercuts home 103: 
	QR LD: 
	QR LR: 
	QR AL: 
	EJECTION 19: 
	EJECTION 21: 
	EJECTION 23: 
	Caixa AL: 
	Caixa PS: 
	Caixa DL: 
	Caixa PW: 
	Caixa PX: 
	Caixa ED: 
	Caixa EE: 
	Caixa DG: 
	Ejection home 35: 
	Traceability home 35: 
	Vacuum home 35: 
	Accessories home 35: 
	Botón 741: 
	Undercuts home 104: 
	QR VE: 
	QR TE: 
	QR BA BE BT: 
	EJECTION 22: 
	EJECTION 24: 
	EJECTION 26: 
	Caixa BA BE BT 2: 
	Caixa VE TE: 
	Caixa VE TE 2: 
	Caixa VE TE 3: 
	Caixa BA BE BT 3: 
	Ejection home 36: 
	Traceability home 36: 
	Vacuum home 36: 
	Accessories home 36: 
	Botón 742: 
	Undercuts home 105: 
	QR TR: 
	QR  TA: 
	QR DP: 
	QR TM: 
	EJECTION 25: 
	EJECTION 27: 
	EJECTION 29: 
	EJECTION 30: 
	Caixa BA BE BT 4: 
	Caixa TM 2: 
	Caixa DP: 
	Ejection home 37: 
	Traceability home 37: 
	Vacuum home 37: 
	Accessories home 37: 
	Botón 743: 
	Undercuts home 106: 
	Index FX: 
	Index FT: 
	Index BM: 
	Index IX: 
	Index FD: 
	Index IT: 
	Index PM: 
	Index CC: 
	Index IR: 
	Index FR: 
	Index FA: 
	Index FP: 
	Index IM: 
	Index IA: 
	Index EF: 
	Botón 340: 
	Index MN: 
	Index IG: 
	Index TK: 
	Index FU IU: 
	Index CT: 
	Index CF: 
	Ejection home 38: 
	Traceability home 38: 
	Vacuum home 38: 
	Accessories home 38: 
	Botón 744: 
	Undercuts home 107: 
	QR CF: 
	QR MN: 
	QR FR: 
	TRACEABILITY 2: 
	TRACEABILITY 3: 
	TRACEABILITY 5: 
	Caixa TK: 
	Caixa CT: 
	Caixa MN: 
	Caixa FR: 
	Ejection home 39: 
	Traceability home 39: 
	Vacuum home 39: 
	Accessories home 39: 
	Botón 745: 
	Undercuts home 108: 
	QR TK: 
	QR CT: 
	QR IR: 
	QR IM: 
	TRACEABILITY 4: 
	TRACEABILITY 6: 
	TRACEABILITY 8: 
	TRACEABILITY 9: 
	Ejection home 40: 
	Traceability home 40: 
	Vacuum home 40: 
	Accessories home 40: 
	Botón 746: 
	Undercuts home 109: 
	QR FU IU: 
	QR IG: 
	QR BI II: 
	TRACEABILITY 7: 
	TRACEABILITY 10: 
	TRACEABILITY 12: 
	Ejection home 41: 
	Traceability home 41: 
	Vacuum home 41: 
	Accessories home 41: 
	Botón 747: 
	Undercuts home 110: 
	QR FP: 
	QR EF: 
	QR FA: 
	QR IA: 
	TRACEABILITY 11: 
	TRACEABILITY 13: 
	TRACEABILITY 15: 
	TRACEABILITY 16: 
	Caixa IA: 
	Ejection home 42: 
	Traceability home 42: 
	Vacuum home 42: 
	Accessories home 42: 
	Botón 748: 
	Undercuts home 111: 
	QR FD: 
	QR IX: 
	QR FX: 
	TRACEABILITY 14: 
	TRACEABILITY 17: 
	TRACEABILITY 19: 
	Ejection home 43: 
	Traceability home 43: 
	Vacuum home 43: 
	Accessories home 43: 
	Botón 749: 
	Undercuts home 112: 
	QR PM: 
	QR BM: 
	QR FT: 
	QR IT: 
	TRACEABILITY 18: 
	TRACEABILITY 20: 
	TRACEABILITY 22: 
	TRACEABILITY 23: 
	Ejection home 44: 
	Traceability home 44: 
	Vacuum home 44: 
	Accessories home 44: 
	Botón 750: 
	Undercuts home 113: 
	QR CC: 
	TRACEABILITY 21: 
	Ejection home 45: 
	Traceability home 45: 
	Vacuum home 45: 
	Accessories home 45: 
	Botón 751: 
	Undercuts home 114: 
	Index VB: 
	Index VJ: 
	Index VM: 
	SV: 
	Index VG: 
	Index VV: 
	Index PT PA: 
	Index VT: 
	Index PT: 
	Index VP: 
	Index VS: 
	Index TV: 
	Index NP: 
	Index NR: 
	Index CV: 
	Index JV: 
	Index PH: 
	Index LV: 
	Ejection home 46: 
	Traceability home 46: 
	Vacuum home 46: 
	Accessories home 46: 
	Botón 752: 
	Undercuts home 115: 
	Ejection home 47: 
	Traceability home 47: 
	Vacuum home 47: 
	Accessories home 47: 
	Botón 753: 
	Undercuts home 135: 
	Ejection home 48: 
	Traceability home 48: 
	Vacuum home 48: 
	Accessories home 48: 
	Botón 754: 
	Undercuts home 136: 
	VACUUM 1: 
	QR VB: 
	Caixa JV: 
	Caixa VB: 
	Video VB: 
	Caixa LV 2: 
	Ejection home 49: 
	Traceability home 49: 
	Vacuum home 49: 
	Accessories home 49: 
	Botón 755: 
	Undercuts home 116: 
	QR SV: 
	Caixa SV: 
	Video SV: 
	Caixa LV 3: 
	Caixa PH 2: 
	Caixa NP 2: 
	Caixa PT 2: 
	Caixa VT 2: 
	Caixa VV 2: 
	VACUUM 2: 
	VACUUM 3: 
	Caixa JV 2: 
	Caixa VV: 
	Caixa VT: 
	Caixa CV: 
	Caixa PT: 
	Ejection home 50: 
	Traceability home 50: 
	Vacuum home 50: 
	Accessories home 50: 
	Botón 756: 
	Undercuts home 117: 
	QR VJ: 
	Video VJ: 
	Caixa NP 3: 
	Caixa VT 3: 
	Caixa VV 3: 
	Caixa VJ 2: 
	VACUUM 4: 
	VACUUM 5: 
	Caixa VV 5: 
	Caixa VT 5: 
	Caixa CV 2: 
	Caixa PT 4: 
	Caixa VP: 
	Caixa CV 3: 
	Caixa JV 3: 
	Ejection home 51: 
	Traceability home 51: 
	Vacuum home 51: 
	Accessories home 51: 
	Botón 757: 
	Undercuts home 118: 
	QR VG: 
	Caixa TV: 
	Video VG: 
	Caixa NP 4: 
	VACUUM 6: 
	VACUUM 7: 
	Caixa CV 5: 
	Caixa JV 5: 
	Caixa VP 2: 
	Caixa CV 4: 
	Caixa VP 3: 
	Caixa NP: 
	Ejection home 52: 
	Traceability home 52: 
	Vacuum home 52: 
	Accessories home 52: 
	Botón 758: 
	Undercuts home 119: 
	QR VM: 
	Video VM: 
	Caixa PT 3: 
	Caixa VT 4: 
	Caixa VV 4: 
	Caixa VJ 3: 
	Caixa VM 2: 
	VACUUM 8: 
	VACUUM 9: 
	Caixa VG 2: 
	Caixa NP 6: 
	Caixa CV 6: 
	Caixa JV 6: 
	Caixa VP 4: 
	Caaixa TV: 
	Caixa VJ: 
	Caixa VG: 
	Ejection home 53: 
	Traceability home 53: 
	Vacuum home 53: 
	Accessories home 53: 
	Botón 759: 
	Undercuts home 120: 
	QR VV: 
	QR VT: 
	QR PT: 
	QR PT PA: 
	VACUUM 10: 
	VACUUM 12: 
	VACUUM 11: 
	VACUUM 13: 
	Caixa VV 6: 
	Caixa VV 7: 
	Caixa VT 6: 
	Caixa VT 7: 
	Caixa CV 7: 
	Caixa CV 8: 
	Caixa VP 5: 
	Caixa VP 6: 
	Caixa VJ 4: 
	Caixa VJ 5: 
	Caaixa TV 2: 
	Caaixa PH: 
	Caixa PT 5: 
	Ejection home 54: 
	Traceability home 54: 
	Vacuum home 54: 
	Accessories home 54: 
	Botón 760: 
	Undercuts home 121: 
	QR VP: 
	QR NP: 
	QR VS: 
	QR NR: 
	VACUUM 14: 
	VACUUM 15: 
	VACUUM 16: 
	VACUUM 17: 
	Ejection home 55: 
	Traceability home 55: 
	Vacuum home 55: 
	Accessories home 55: 
	Botón 761: 
	Undercuts home 122: 
	QR CV: 
	QR PH: 
	QR LV: 
	VACUUM 20: 
	VACUUM 22: 
	VACUUM 21: 
	Ejection home 56: 
	Traceability home 56: 
	Vacuum home 56: 
	Accessories home 56: 
	Botón 762: 
	Undercuts home 123: 
	QR JV: 
	QR TV: 
	VACUUM 23: 
	VACUUM 25: 
	Ejection home 57: 
	Traceability home 57: 
	Vacuum home 57: 
	Accessories home 57: 
	Botón 763: 
	Undercuts home 124: 
	Index VA: 
	Index VD: 
	Index SA: 
	Index FV: 
	Index TH 1: 
	Index TO 1: 
	Index VH: 
	Index SB: 
	Index JR 1: 
	Index TL: 
	Index TB: 
	Index SC: 
	Index SM: 
	Index PI: 
	Index CP: 
	Index AS: 
	Index BR 2: 
	Index RL 2: 
	Index RR 2: 
	Index UM 2: 
	Ejection home 58: 
	Traceability home 58: 
	Vacuum home 58: 
	Accessories home 58: 
	Botón 764: 
	Undercuts home 125: 
	QR VA: 
	QR FV: 
	QR VH: 
	ACCESSORIES 2: 
	ACCESSORIES 3: 
	Ejection home 59: 
	Traceability home 59: 
	Vacuum home 59: 
	Accessories home 59: 
	Botón 765: 
	Undercuts home 126: 
	QR VD: 
	QR SA: 
	ACCESSORIES 4: 
	ACCESSORIES 5: 
	Caixa VA: 
	Caixa FV: 
	Ejection home 60: 
	Traceability home 60: 
	Vacuum home 60: 
	Accessories home 60: 
	Botón 766: 
	Undercuts home 127: 
	QR AS 1: 
	ACCESSORIES 19: 
	ACCESSORIES 21: 
	QR AS: 
	Ejection home 71: 
	Traceability home 71: 
	Vacuum home 71: 
	Accessories home 71: 
	Botón 767: 
	Undercuts home 128: 
	QR UM: 
	QR RR: 
	QR TH: 
	QR TO: 
	ACCESSORIES 6: 
	ACCESSORIES 7: 
	ACCESSORIES 10: 
	ACCESSORIES 11: 
	BR: 
	Undercuts home 61: 
	Ejection home 61: 
	Traceability home 61: 
	Vacuum home 61: 
	Accessories home 61: 
	Botón 768: 
	Undercuts home 129: 
	QR BR: 
	QR RL: 
	QR JR: 
	ACCESSORIES 8: 
	ACCESSORIES 9: 
	ACCESSORIES 13: 
	Ejection home 62: 
	Traceability home 62: 
	Vacuum home 62: 
	Accessories home 62: 
	Botón 769: 
	Undercuts home 130: 
	QR SB: 
	QR TB: 
	QR TL: 
	ACCESSORIES 12: 
	ACCESSORIES 14: 
	ACCESSORIES 16: 
	Caixa TB: 
	Caixa TL: 
	Ejection home 63: 
	Traceability home 63: 
	Vacuum home 63: 
	Accessories home 63: 
	Botón 770: 
	Undercuts home 131: 
	QR PI: 
	QR CP: 
	ACCESSORIES 15: 
	ACCESSORIES 17: 
	Ejection home 64: 
	Traceability home 64: 
	Vacuum home 64: 
	Accessories home 64: 
	Botón 771: 
	Undercuts home 132: 
	QR SC: 
	QR SM: 
	ACCESSORIES 18: 
	ACCESSORIES 20: 
	Ejection home 65: 
	Traceability home 65: 
	Vacuum home 65: 
	Accessories home 65: 
	Botón 772: 
	Undercuts home 133: 


